ssanranas. FCC RADIO TEST REPORT Report No. : FR491243B
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Test Mode : (802.11ax HE20_106RU

Test Channel : |06

100kHz PSD reference Level
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Test Mode : |802.11ax HE20 106RU Test Channel :
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Test Mode : (802.11ax HE20_106RU
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Test Mode : |802.11ax HE20 106RU Test Channel :
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100kHz PSD reference Level
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Report No. : FR491243B

Test Mode :

802.11ax HE20_106RU
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swanranas. FCC RADIO TEST REPORT Report No. : FR491243B

Appendix B. AC Conducted Emission Test Results

Temperature : 23.7~26.1°C
Relative Humidity : |43.8~45.5%

Test Engineer : |Louis Chung
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EUT Information

Report No. FR491243B

Report NO : 491243
Test Mode : Mode 1
Test Voltage : Power from system
Phase : Line
Full Spectrum
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Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.159450 50.44 65.49 15.05 | L1 FLO 20.0
0.159450 35.03 55.49 20.46 | L1 FLO 20.0
0.189870 43.27 64.04 20.77 | L1 FLO 20.0
0.189870 27.42 54.04 26.62 | L1 FLO 20.0
0.225330 40.27 62.62 22.35 | L1 FLO 20.0
0.225330 27.09 52.62 2553 | L1 FLO 20.0
3.133680 33.78 56.00 2222 | L1 FLO 20.1
3.133680 23.56 46.00 2244 | L1 FLO 20.1
3.435900 36.88 56.00 19.12 | L1 FLO 20.1
3.435900 25.44 46.00 20.56 | L1 FLO 20.1
3.819120 39.03 56.00 16.97 | L1 FLO 20.1
3.819120 27.36 46.00 18.64 | L1 FLO 20.1
4.137000 34.41 56.00 21.59 | L1 FLO 20.1
4.137000 24.66 46.00 21.34 | L1 FLO 20.1
12.063750 37.68 60.00 2232 | L1 FLO 20.2
12.063750 32.02 50.00 17.98 | L1 FLO 20.2
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EUT Information

Report No. FR491243B

Report NO : 491243
Test Mode : Mode 1
Test Voltage : Power from system
Phase : Neutral
Full Spectrum
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Final Result
Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.152250 50.19 65.88 15.69 | N FLO 20.1
0.152250 36.30 55.88 19.58 | N FLO 20.1
0.186000 43.34 64.21 20.87 | N FLO 20.0
0.186000 31.13 54.21 23.08 | N FLO 20.0
0.219750 37.57 62.83 25.26 | N FLO 20.0
0.219750 26.99 52.83 2584 | N FLO 20.0
3.119280 33.18 56.00 2282 | N FLO 20.1
3.119280 23.61 46.00 2239 | N FLO 20.1
3.611760 38.16 56.00 17.84 | N FLO 20.1
3.611760 26.48 46.00 19.52 | N FLO 20.1
3.952950 36.38 56.00 19.62 | N FLO 20.1
3.952950 25.67 46.00 20.33 | N FLO 20.1
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Appendix C. Conducted Spurious Emission

Temperature : 22.3~24.9°C
Test Engineer : Kai Liao, KenWu and Leo Li
Relative Humidity : 52.5~72.4%
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge)
WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path MIMO | Grounding| Peak
Ant. Line Level Gain Loss | Factor Factor | Average
1 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
2385.495 -28.14 -6.94 -21.2 -32.41 3 1.27 0 0 P
2382.975 -43.02 -1.82 -41.2 -47.29 1.27 0 0 A
802.11b
* 2412 16.28 - - 12 3 1.28 0 0 P
CH 01
* 2412 12.59 - - 8.31 3 1.28 0 0 A
2412MHz
2384.06 -36.56 | -15.36 -21.2 -40.83 3 1.27 0 0 P
2387.84 -44.01 -2.81 -41.2 -48.28 3 1.27 0 0 A
802.11b
* 2417 16.41 - - 12.12 3 1.29 0 0 P
CH 02
* 2417 12.54 - - 8.25 3 1.29 0 0 A
2417MHz
2383.78 -41.64 | -20.44 -21.2 -45.91 3 1.27 0 0 P
2383.36 -49.68 -8.48 -41.2 -53.95 3 1.27 0 0 A
* 2437 15.92 - - 11.62 3 1.3 0 0 P
802.11b
* 2437 11.56 - - 7.26 3 1.3 0 0 A
CH 06
2483.83 -39.3 -18.1 -21.2 -43.63 3 1.33 0 0 P
2437MHz
2484.32 -47.09 -5.89 -41.2 -51.42 3 1.33 0 0 A
TEL : 886-3-327-0868 Page Number 1 C1-1 of 23
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swanranas. FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path MIMO | Grounding| Peak
Ant. Line Level Gain Loss | Factor Factor | Average
1 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
* 2457 16 - - 11.68 3 1.32 0 0 P
* 2457 12.66 - - 8.34 1.32 0 0 A
802.11b
2489.5 -34.58 |-13.38 -21.2 -38.91 3 1.33 0 0 P
CH10
2486.8 -45.74 -4.54 -41.2 -50.07 3 1.33 0 0 A
2457MHz
* 2462 15.1 - - 10.78 3 1.32 0 0 P
* 2462 11.68 - - 7.36 3 1.32 0 0 A
802.11b
2495.48 -33.07 | -11.87 -21.2 -37.4 3 1.33 0 0 P
CH 11
2483.56 -45.72 -4.52 -41.2 -50.05 3 1.33 0 0 A
2462MHz
* 2467 8.27 - - 3.95 3 1.32 0 0 P
* 2467 4.51 - - 0.19 3 1.32 0 0 A
802.11b
2485.04 -37.49 |-16.29 -21.2 -41.82 3 1.33 0 0 P
CH 12
2485.04 -41.42 -0.22 -41.2 -45.75 3 1.33 0 0 A
2467MHz
* 2472 -3.74 - - -8.06 3 1.32 0 0 P
* 2472 -7.2 - - -11.52 3 1.32 0 0 A
802.11b
2485.84 -37.9 -16.7 -21.2 -42.23 3 1.33 0 0 P
CH13
2486.08 -41.4 -0.2 -41.2 -45.73 3 1.33 0 0 A
2472MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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swanranas. FCC RADIO TEST REPORT

Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic)
WIFI Note | Frequency Level Margin Limit Read | Antenna | Path MIMO | Grounding| Peak
Ant. Line Level Gain Loss | Factor Factor | Average
1 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)

1607.8 -4523 | -24.03 -21.2 -49.25 3 1.02 0 0 P
3215.9 -42.64 |-21.44 -21.2 -48.21 2.57 0 0 P
4824 -38.52 |-17.32 -21.2 -43.91 3 2.39 0 0 P
802.11b 4824 -43.13 -1.93 -41.2 -48.52 3 2.39 0 0 A
CH 01 5627.9 -68.35 |-47.15 -21.2 -74.05 3 2.7 0 0 P
2412MHz 6431.8 -62.43 | -41.23 -21.2 -68.44 3 3.01 0 0 P
7236 -47.77 | -26.57 -21.2 -53.7 3 2.93 0 0 P
1624.5 -48.94 | -27.74 -21.2 -52.97 3 1.03 0 0 P
3249.3 -45.05 |-23.85 -21.2 -50.57 3 2.52 0 0 P
4874 -44.85 |-23.65 -21.2 -50.2 3 2.35 0 0 P
4874 -46.28 -5.08 -41.2 -51.63 3 2.35 0 0 A

802.11b
5686.3 -68.87 | -47.67 -21.2 -74.47 3 2.6 0 0 P

CH 06

6498.5 -62.58 |-41.38 -21.2 -68.62 3 3.04 0 0 P

2437MHz
7311 -47.8 -26.6 -21.2 -53.72 3 2.92 0 0 P
7311 -50.68 -9.48 -41.2 -56.6 3 2.92 0 0 A
3282.6 -48.2 -27 -21.2 -53.65 3 2.45 0 0 P
4924 -40.25 |-19.05 -21.2 -45.64 3 2.39 0 0 P
4924 -41.68 -0.48 -41.2 -47.07 3 2.39 0 0 A
802.11b 5744.6 -69.68 | -48.48 -21.2 -75.23 3 2.55 0 0 P
CH11 6565.2 -61.26 | -40.06 -21.2 -67.26 3 3 0 0 P
2462MHz 7386 -52.38 |-31.18 -21.2 -58.34 3 2.96 0 0 P
7386 -55.55 |-14.35 -41.2 -61.51 3 2.96 0 0 A

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge)
WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path MIMO | Grounding| Peak
Ant. Line Level Gain Loss | Factor Factor | Average
1 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
2385.6 -31.48 |-10.28 -21.2 -35.75 3 1.27 0 0 P
2390 -42.36 -1.16 -41.2 -46.63 1.27 0 0 A
802.11g
* 2412 13.18 - - 8.9 3 1.28 0 0 P
CH 01
* 2412 5.55 - - 1.27 3 1.28 0 0 A
2412MHz
2389.66 -30.56 -9.36 -21.2 -34.83 3 1.27 0 0 P
2389.94 -42.41 -1.21 -41.2 -46.68 3 1.27 0 0 A
802.11g
* 2417 15.58 - - 11.29 3 1.29 0 0 P
CH 02
* 2417 8.28 - - 3.99 3 1.29 0 0 A
2417MHz
2389.66 -36.91 -15.71 -21.2 -41.18 3 1.27 0 0 P
2389.94 -48.22 -7.02 -41.2 -52.49 3 1.27 0 0 A
* 2437 17.13 - - 12.83 3 1.3 0 0 P
802.11g
* 2437 10.31 - - 6.01 3 1.3 0 0 A
CH 06
2483.62 -35.5 -14.3 -21.2 -39.83 3 1.33 0 0 P
2437MHz
2483.62 -47.35 -6.15 -41.2 -51.68 3 1.33 0 0 A
* 2457 17.66 - - 13.34 3 1.32 0 0 P
* 2457 9.36 - - 5.04 3 1.32 0 0 A
802.11g
2486.8 -28.88 -7.68 -21.2 -33.21 3 1.33 0 0 P
CH10
2483.98 -42.37 -1.17 -41.2 -46.7 3 1.33 0 0 A
2457MHz
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Report No. : FR491243B

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path MIMO | Grounding| Peak
Ant. Line Level Gain Loss | Factor Factor | Average
1 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
* 2462 13.58 - - 9.26 3 1.32 0 0 P
* 2462 5.87 - - 1.55 1.32 0 0 A
802.11g
2484.24 -25.06 -3.86 -21.2 -29.39 3 1.33 0 0 P
CH1
2483.52 -41.54 -0.34 -41.2 -45.87 3 1.33 0 0 A
2462MHz
* 2467 9.81 - - 5.49 3 1.32 0 0 P
* 2467 2.18 - - -2.14 3 1.32 0 0 A
802.11g
2483.6 -32.09 |-10.89 -21.2 -36.42 3 1.33 0 0 P
CH12
2483.52 -41.48 -0.28 -41.2 -45.81 3 1.33 0 0 A
2467MHz
* 2472 -2.97 - - -7.29 3 1.32 0 0 P
* 2472 -10.57 - - -14.89 3 1.32 0 0 A
802.11g
2483.52 -31.94 | -10.74 -21.2 -36.27 3 1.33 0 0 P
CH13
2483.52 -41.41 -0.21 -41.2 -45.74 3 1.33 0 0 A
2472MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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swanranas. FCC RADIO TEST REPORT

Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic)
WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path MIMO | Grounding | Peak
Ant. Line Level Gain Loss | Factor Factor | Average
1 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)

3215.9 -49.4 -28.2 -21.2 -54.97 3 2.57 0 0 P
4824 -48.31 -27.11 -21.2 -63.7 3 2.39 0 0 P
802.11g 4824 -58.69 |-17.49 -41.2 -64.08 3 2.39 0 0 A
CH 01 6431.8 -62.02 | -40.82 -21.2 -68.03 3 3.01 0 0 P
2412MHz 7236 -56.02 | -34.82 -21.2 -61.95 3 2.93 0 0 P
3249.3 -43.32 | -22.12 -21.2 -48.84 3 2.52 0 0 P
4874 -45.13 | -23.93 -21.2 -50.48 3 2.35 0 0 P
4874 -56.86 | -15.66 -41.2 -62.21 3 2.35 0 0 A
802.11g 5686.3 -69.96 | -48.76 -21.2 -75.56 3 2.6 0 0 P
CH 06 6498.5 -62.66 | -41.46 -21.2 -68.7 3 3.04 0 0 P
2437MHz 7311 -48.11 -26.91 -21.2 -54.03 3 2.92 0 0 P
7311 -56.65 |-15.45 -41.2 -62.57 3 2.92 0 0 A
3282.6 -563.52 | -32.32 -21.2 -58.97 3 2.45 0 0 P
4924 -4513 | -23.93 -21.2 -50.52 3 2.39 0 0 P
4924 -55.33 | -14.13 -41.2 -60.72 3 2.39 0 0 A

802.11g
6565.2 -61.95 | -40.75 -21.2 -67.95 3 3 0 0 P

CH 11

7386 -563.2 -32 -21.2 -59.16 3 2.96 0 0 P

2462MHz
7386 -64.57 | -23.37 -41.2 -70.53 3 2.96 0 0 A

1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge)
WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path MIMO | Grounding | Peak
Ant. Line Level Gain Loss | Factor Factor Average
1 (MHz) (dBm) | (dB)| (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
2381.89 -28.75 -7.55 -21.2 -33.02 3 1.27 0 0 P
802.11n 2389.95 -41.85 -0.65 -41.2 -46.12 3 1.27 0 0 A
HT20 * 2412 12.91 - - 8.63 3 1.28 0 0 P
CH 01 * 2412 5.13 - - 0.85 3 1.28 0 0 A
2412MHz
2387.98 -25.23 -4.03 -21.2 -29.5 3 3.01 0 0 P
802.11n 2389.8 -43.59 -2.39 -41.2 -47.86 3 2.98 0 0 A
HT20 * 2417 14.31 - - 10.02 3 3.06 0 0 P
CH 02 * 2417 5.62 - - 1.33 3 3.06 0 0 A
2437MHz
2388.359 -37.25 | -16.05 -21.2 -41.52 3 1.27 0 0 P
2389.66 -46.58 -5.38 -41.2 -50.85 3 1.27 0 0 A
802.11n * 2437 16.98 - - 12.68 3 1.3 0 0 P
HT20 * 2437 9.42 - - 5.12 3 1.3 0 0 A
CH 06 2485.006 -36.83 | -15.63 -21.2 -41.16 3 1.33 0 0 P
2437MHz 2484.439 -46.4 -5.2 -41.2 -50.73 3 1.33 0 0 A
* 2457 16.68 - - 12.36 3 1.32 0 0 P
802.11n * 2457 8.63 - - 4.31 3 1.32 0 0 A
HT20 2484.04 -28.89 -7.69 -21.2 -33.22 3 1.33 0 0 P
CH 10 2483.68 -41.64 -0.44 -41.2 -45.97 3 1.33 0 0 A
2457MHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path MIMO | Grounding | Peak
Ant. Line Level Gain Loss | Factor Factor Average
1 (MHz) (dBm) | (dB)| (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
2462 13.03 - - 8.71 3 1.32 0 0 P
802.11n 2462 4.65 - - 0.33 3 1.32 0 0 A
HT20 2485.48 -28.21 -7.01 -21.2 -32.54 3 1.33 0 0 P
CHM 2483.52 -42.35 -1.15 -41.2 -46.68 3 1.33 0 0 A
2462MHz
2467 7.02 - - 27 3 1.32 0 0 P
802.11n 2467 -0.69 - - -5.01 3 1.32 0 0 A
HT20 2484.16 -28.35 -7.15 -21.2 -32.68 3 1.33 0 0 P
CH 12 2483.88 -41.78 -0.58 -41.2 -46.11 3 1.33 0 0 A
2467MHz
2472 -3.25 - - -7.57 3 1.32 0 0 P
802.11n 2472 -1 - - -15.32 3 1.32 0 0 A
HT20 2483.8 -34.65 |-13.45 -21.2 -38.98 3 1.33 0 0 P
CH 13 2483.52 -42.44 -1.24 -41.2 -46.77 3 1.33 0 0 A
2472MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic)
WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path MIMO | Grounding | Peak
Ant. Line Level Gain Loss | Factor Factor Average
1 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
3215.9 -49.54 | -28.34 -21.2 -55.11 3 2.57 0 0 P
4824 -50.31 -29.11 -21.2 -55.7 3 2.39 0 0 P
802.11n 4824 -58.76 | -17.56 -41.2 -64.15 3 2.39 0 0 A
HT20 6431.8 -61.41 -40.21 -21.2 -67.42 3 3.01 0 0 P
CH 01 7236 -52.81 -31.61 -21.2 -58.74 3 2.93 0 0 P
2412MHz 7236 64.19 |-22.99| -41.2 -70.12 3 2.93 0 0 A
1624.5 -54.05 | -32.85 -21.2 -58.08 3 1.03 0 0 P
3249.3 -42.81 -21.61 -21.2 -48.33 3 2.52 0 0 P
4874 -49.01 -27.81 -21.2 -54.36 3 2.35 0 0 P
802.11n
4874 -55.79 | -14.59 -41.2 -61.14 3 2.35 0 0 A
HT20
6498.5 -61.61 -40.41 -21.2 -67.65 3 3.04 0 0 P
CH 06
731 -47.27 | -26.07 -21.2 -53.19 3 2.92 0 0 P
2437MHz
7311 -55.87 | -14.67 -41.2 -61.79 3 2.92 0 0 A
3282.6 -54.2 -33 -21.2 -59.65 3 2.45 0 0 P
4924 -47 1 -25.9 -21.2 -52.49 3 2.39 0 0 P
802.11n 4924 -56.15 | -14.95 -41.2 -61.54 3 2.39 0 0 A
HT20 6565.2 -61.65 | -40.45 -21.2 -67.65 3 3 0 0 P
CH 11 7386 -56.64 |-35.44 -21.2 -62.6 3 2.96 0 0 P
2462MHz 7386 -66.3 -25.1 -41.2 -72.26 3 2.96 0 0 A
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge)
WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path MIMO | Grounding | Peak
Ant. Line Level Gain Loss | Factor Factor Average
1 (MHz) (dBm) | (dB)| (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
2389.69 -32.55 | -11.35 -21.2 -36.82 3 1.27 0 0 P
802.11ax 2389.95 -43.32 -2.12 -41.2 -47.59 3 1.27 0 0 A
HE20 Full | * 2412 10.39 - - 6.11 3 1.28 0 0 P
CH 01 * 2412 3.12 - - -1.16 3 1.28 0 0 A
2412MHz
2389.43 -27.04 -5.84 -21.2 -31.31 3 1.27 0 0 P
802.11ax 2389.95 -41.51 -0.31 -41.2 -45.78 3 1.27 0 0 A
HE20 Full | * 2417 14.79 - - 10.5 3 1.29 0 0 P
Cho02 * 2417 5.97 - - 1.68 3 1.29 0 0 A
2417MHz
2387.089 -29.87 -8.67 -21.2 -34.14 3 1.27 0 0 P
2388.68 -45.75 -4.55 -41.2 -50.02 3 1.27 0 0 A
802.11ax * 2437 17.76 - - 13.46 3 1.3 0 0 P
HE20 Full | * 2437 9.03 - - 4.73 3 1.3 0 0 A
CH 06 2485.321 -31.89 | -10.69 -21.2 -36.22 3 1.33 0 0 P
2437MHz 2483.746 -4521 | -4.01 -41.2 -49.54 3 1.33 0 0 A
* 2457 16.32 - - 12 3 1.32 0 0 P
802.11ax * 2457 5.66 - - 1.34 3 1.32 0 0 A
HE20 Full 2485.66 -28.64 -7.44 -21.2 -32.97 3 1.33 0 0 P
CH 10 2483.56 -42.69 -1.49 -41.2 -47.02 3 1.33 0 0 A
2457MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path MIMO | Grounding | Peak
Ant. Line Level Gain Loss | Factor Factor | Average
1 (MHz) (dBm) | (dB)| (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
* 2462 12.1 - - 7.78 3 1.32 0 0 P
802.11ax * 2462 3.71 - - -0.61 3 1.32 0 0 A
HE20 Full 2484.914 -29.29 -8.09 -21.2 -33.62 3 1.33 0 0 P
CHM 2483.584 -42.04 -0.84 -41.2 -46.37 3 1.33 0 0 A
2462MHz
* 2467 6.37 - - 2.05 3 1.32 0 0 P
802.11ax * 2467 -1.61 - - -5.93 3 1.32 0 0 A
HE20 Full 2483.546 -29.51 -8.31 -21.2 -33.84 3 1.33 0 0 P
CH 12 2483.508 -42.57 -1.37 -41.2 -46.9 3 1.33 0 0 A
2467MHz
* 2472 -1.96 - - -6.28 3 1.32 0 0 P
802.11ax * 2472 -11.38 - - -15.7 3 1.32 0 0 A
HE20 Full 2483.812 -32.9 -11.7 -21.2 -37.23 3 1.33 0 0 P
CH 13 2483.508 -41.67 -0.47 -41.2 -46 3 1.33 0 0 A
2472MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic)
WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path MIMO | Grounding| Peak
Ant. Line Level Gain Loss | Factor Factor | Average
1 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)

3215.9 -52.36 | -31.16 -21.2 -57.93 3 2.57 0 0 P
4824 -53.12 | -31.92 -21.2 -58.51 2.39 0 0 P

802.11ax
4824 -62.5 -21.3 -41.2 -67.89 3 2.39 0 0 A

HE20 Full
6431.8 -61.71 -40.51 -21.2 -67.72 3 3.01 0 0 P

CH 01

7236 -62.16 | -40.96 -21.2 -68.09 3 2.93 0 0 P

2412MHz
3249.3 -43.37 | -22.17 -21.2 -48.89 3 2.52 0 0 P
4874 -49.76 | -28.56 -21.2 -55.11 3 2.35 0 0 P
802.11ax 4874 -57.35 |-16.15 -41.2 -62.7 3 2.35 0 0 A
HE20 Full 6498.5 -63.19 | -41.99 -21.2 -69.23 3 3.04 0 0 P
CH 06 7311 -50.8 -29.6 -21.2 -56.72 3 2.92 0 0 P
2437MHz 7311 -56.46 |-1526 | -41.2 -62.38 3 2.92 0 0 A
3289.3 -56.3 -35.1 -21.2 -61.75 3 1.52 0 0 P
4924 -49.4 -28.2 -21.2 -54.79 3 1.91 0 0 P
802.11ax 4924 -57.79 |-16.59 -41.2 -63.18 3 1.91 0 0 A
HE20 Full 6565.2 -62.09 |-40.89 -21.2 -68.09 3 2.51 0 0 P
CH11 7386 -59.24 |-38.04 -21.2 -65.2 3 2.51 0 0 P
2462MHz 7386 -67.37 |-26.17| -41.2 -73.33 3 2.51 0 0 A

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge)
WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path MIMO | Grounding| Peak
Ant. Line Level Gain Loss | Factor Factor | Average
1 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
2384.445 -29.89 -8.69 -21.2 -34.16 3 1.27 0 0 P
802.11ax
2390 -45.55 -4.35 -41.2 -49.82 1.27 0 0 A
HE20
* 2412 19.28 - - 15 3 1.28 0 0 P
Partial 26/0
* 2412 12.35 - - 8.07 3 1.28 0 0 A
CH 01
2412MHz
2375.52 -25.54 -4.34 -21.2 -29.81 3 1.27 0 0 P
802.11ax
2376.22 -43.73 -2.53 -41.2 -48 3 1.27 0 0 A
HE20
* 2417 20.43 - - 16.14 3 1.29 0 0 P
Partial 26/0
* 2417 13.25 - - 8.96 3 1.29 0 0 A
CH 02
2417MHz
2388.12 -31.11 -9.91 -21.2 -35.38 3 1.27 0 0 P
2389.94 -47.18 -5.98 -41.2 -51.45 3 1.27 0 0 A
802.11ax
* 2437 21.9 - - 17.6 3 1.3 0 0 P
HE20
* 2437 16.02 - - 11.72 3 1.3 0 0 A
Partial 26/4
2485.02 -32.32 | -11.12 -21.2 -36.65 3 1.33 0 0 P
CH 06
2484 .81 -47.43 -6.23 -41.2 -51.76 3 1.33 0 0 A
2437MHz
* 2457 21.45 - - 17.13 3 1.32 0 0 P
802.11ax
* 2457 13.08 - - 8.76 3 1.32 0 0 A
HE20
2499.64 -27.43 -6.23 -21.2 -31.77 3 1.34 0 0 P
Partial 26/8
2499.52 -42.03 -0.83 -41.2 -46.37 3 1.34 0 0 A
CH10
2457MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path MIMO | Grounding| Peak
Ant. Line Level Gain Loss | Factor Factor | Average
1 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
* 2462 19.28 - - 14.96 3 1.32 0 0 P
802.11ax * 2462 12.49 - - 8.17 1.32 0 0 A
HE20 2484.36 -26.21 -5.01 -21.2 -30.54 3 1.33 0 0 P
Partial 26/8 2485.68 -45.19 -3.99 -41.2 -49.52 3 1.33 0 0 A
CH1
2462MHz
* 2467 16.54 - - 12.22 3 1.32 0 0 P
802.11ax
* 2467 9.61 - - 5.29 3 1.32 0 0 A
HE20
2483.52 -24.05 -2.85 -21.2 -28.38 3 1.33 0 0 P
Partial 26/8
2483.52 -42.13 -0.93 -41.2 -46.46 3 1.33 0 0 A
CH 12
2467MHz
* 2472 8.27 - - 3.95 3 1.32 0 0 P
802.11ax
* 2472 -1.24 - - -5.56 3 1.32 0 0 A
HE20
2483.52 -24.84 -3.64 -21.2 -29.17 3 1.33 0 0 P
Partial 26/8
2483.6 -41.88 -0.68 -41.2 -46.21 3 1.33 0 0 A
CH13
2472MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 26 (Harmonic)
WIFI Note | Frequency Level Margin Limit Read | Antenna | Path MIMO | Grounding| Peak
Ant. Line Level Gain Loss | Factor Factor | Average
1 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
3215.9 -46.83 | -25.63 -21.2 -52.4 3 2.57 0 0 P
802.11ax 4824 -49.02 |-27.82 -21.2 -54 .41 2.39 0 0 P
HE20 4824 -52.83 -11.63 -41.2 -58.22 3 2.39 0 0 A
Partial 26/0 6431.8 -62.31 -41.11 -21.2 -68.32 3 3.01 0 0 P
CHO1 7236 -50.95 |-29.75 -21.2 -56.88 3 2.93 0 0 P
2412MHz
1626 -50.58 |-29.38 -21.2 -54.61 3 1.03 0 0 P
# 32493 -40.03 - - -45.55 3 1.57 0 0 P
4874 -44.24 | -23.04 -21.2 -49.59 3 1.91 0 0 P
802.11ax 4874 -49.73 -8.53 -41.2 -55.08 3 1.91 0 0 A
HE20 5686.3 -66.46 | -45.26 -21.2 -72.06 3 2.18 0 0 P
Partial 26/4 6498.5 -62.94 | -41.74 -21.2 -68.98 3 2.47 0 0 P
CH 06 7311 -41.28 |-20.08 -21.2 -47.2 3 25 0 0 P
2437TMHz 7311 -4765 | -645 | -41.2 -53.57 3 25 0 0 A
3282.6 -50.34 | -29.14 -21.2 -55.79 3 1.52 0 0 P
4924 -42.49 | -21.29 -21.2 -47.88 3 1.91 0 0 P
802.11ax
4924 -48.88 -7.68 -41.2 -54.27 3 1.91 0 0 A
HE20
6565.2 -62.46 | -41.26 -21.2 -68.46 3 2.51 0 0 P
Partial 26/8
7386 -47.86 | -26.66 -21.2 -53.82 3 2.51 0 0 P
CH 11
7386 -57.52 |-16.32 -41.2 -63.48 3 2.51 0 0 A
2462MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 52 (Band Edge)
WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path MIMO | Grounding| Peak
Ant. Line Level Gain Loss | Factor Factor | Average
1 (MHz) (dBm) | (dB) | (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
802.11ax 2386.125 -23.63 -2.43 -21.2 -27.9 3 1.27 0 0 P
HE20 2385.915 -42.67 -1.47 -41.2 -46.94 1.27 0 0 A
Partial * 2412 20.71 - - 16.43 3 1.28 0 0 P
52/37 * 2412 11.2 - - 6.92 3 1.28 0 0 A
CH 01
2412MHz
802.11ax 2389.52 -26.01 -4.81 -21.2 -30.28 3 1.27 0 0 P
HE20 2389.52 -43.97 -2.77 -41.2 -48.24 3 1.27 0 0 A
Partial * 2417 18.89 - - 14.6 3 1.29 0 0 P
52/37 * 2417 10.98 - - 6.69 3 1.29 0 0 A
CH 02
2417MHz
2386.3 -31.32 | -10.12 -21.2 -35.59 3 1.27 0 0 P
802.11ax 2389.1 -45.81 -4.61 -41.2 -50.08 3 1.27 0 0 A
HE20 * 2437 21.78 - - 17.48 3 1.3 0 0 P
Partial * 2437 15.09 - - 10.79 3 1.3 0 0 A
52/38 2484.6 -32.87 | -11.67 -21.2 -37.2 3 1.33 0 0 P
CH 06 2483.5 4532 | -4.12 -41.2 -49.65 3 1.33 0 0 A
2437MHz
802.11ax * 2457 16.08 - - 11.76 3 1.32 0 0 P
HE20 * 2457 9.34 - - 5.02 3 1.32 0 0 A
Partial 2484.7 -28.77 -7.57 -21.2 -33.1 3 1.33 0 0 P
52/40 2484.34 -46.88 -5.68 -41.2 -51.21 3 1.33 0 0 A
CH10
2457MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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swanranas. FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path MIMO | Grounding| Peak
Ant. Line Level Gain Loss | Factor Factor | Average
1 (MHz) (dBm) | (dB) | (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)

802.11ax * 2462 17.12 - - 12.8 3 1.32 0 0 P
HE20 * 2462 9.31 - - 4.99 1.32 0 0 A
Partial 2489.76 -28.27 -7.07 -21.2 -32.6 3 1.33 0 0 P
52/40 2483.6 -45.76 -4.56 -41.2 -50.09 3 1.33 0 0 A
CH11

2462MHz

802.11ax * 2467 13.84 - - 9.52 3 1.32 0 0 P
HE20 * 2467 4.53 - - 0.21 3 1.32 0 0 A
Partial 2483.52 -27.75 -6.55 -21.2 -32.08 3 1.33 0 0 P
52/40 2483.52 -42.96 -1.76 -41.2 -47.29 3 1.33 0 0 A
CH 12

2467MHz

802.11ax * 2472 0.2 - - -4.12 3 1.32 0 0 P
HE20 * 2472 -6.65 - - -10.97 3 1.32 0 0 A
Partial 2483.72 -31.73 | -10.53 -21.2 -36.06 3 1.33 0 0 P
52/40 2483.52 -42.13 -0.93 -41.2 -46.46 3 1.33 0 0 A
CH13

2472MHz

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

FAX : 886-3-327-0855

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 52 (Harmonic)
WIFI Note | Frequency Level Margin Limit Read | Antenna | Path MIMO | Grounding Peak
Ant. Line Level Gain Loss | Factor Factor | Average
1 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
3215.9 -47.2 -26 -21.2 -52.77 3 2.57 0 0 P
802.11
ax 4824 4607 |-2487| 212 | -51.46 239 0 0 P
HE20
4824 -52.43 -11.23 -41.2 -57.82 3 2.39 0 0 A
Partial
6431.8 -61.22 | -40.02 -21.2 -67.23 3 3.01 0 0 P
52/37
7236 -48.86 | -27.66 -21.2 -54.79 3 2.93 0 0 P
CH 01
2412MHz
1616 -51.11 -29.91 -21.2 -55.13 3 1.02 0 0 P
# 3249.3 -41.27 - - -46.79 3 2.52 0 0 P
802.11ax 4874 -4554 | -24.34 -21.2 -50.89 3 2.35 0 0 P
HE20 4874 -51.68 |-10.48 -41.2 -57.03 3 2.35 0 0 A
Partial 5686.3 -67.05 |-45.85 -21.2 -72.65 3 2.6 0 0 P
52/38 6498.5 -63.91 -42.71 -21.2 -69.95 3 3.04 0 0 P
CH 06 7311 -39.16  |[-17.96| -21.2 -45.08 3 2.92 0 0 P
2437MHz 7311 -47.05 | -5.85 -41.2 -52.97 3 2.92 0 0 A
3282.6 -53.44 | -32.24 -21.2 -58.89 3 2.45 0 0 P
802.11ax 4924 -44.58 |-23.38 -21.2 -49.97 3 2.39 0 0 P
HE20 4924 -51.96 |-10.76 -41.2 -57.35 3 2.39 0 0 A
Partial 6565.2 -62.71 -41.51 -21.2 -68.71 3 3 0 0 P
52/40 7386 -56.88 | -35.68 -21.2 -62.84 3 2.96 0 0 P
CHM 7386 -63.04 |-21.84 -41.2 -69 3 2.96 0 0 A
2462MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge)
WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path MIMO | Grounding| Peak
Ant. Line Level Gain Loss | Factor Factor | Average
1 (MHz) (dBm) | (dB) | (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
802.11ax 2385.6 -24.02 -2.82 -21.2 -28.29 3 1.27 0 0 P
HE20 2385.705 -42.75 -1.55 -41.2 -47.02 1.27 0 0 A
Partial * 2412 16.68 - - 124 3 1.28 0 0 P
106/53 * 2412 8.48 - - 4.2 3 1.28 0 0 A
CH 01
2412MHz
802.11ax 2389.94 -23.43 -2.23 -21.2 -27.7 3 1.27 0 0 P
HE20 2389.94 -41.75 -0.55 -41.2 -46.02 3 1.27 0 0 A
Partial * 2417 18 - - 13.71 3 1.29 0 0 P
106/53 * 2417 9.42 - - 5.13 3 1.29 0 0 A
CH 02
2417MHz
2388.82 -33.67 | -12.47 -21.2 -37.94 3 1.27 0 0 P
802.11ax 2388.96 -46.97 -5.77 -41.2 -51.24 3 1.27 0 0 A
HE20 * 2437 18.62 - - 14.32 3 1.3 0 0 P
Partial * 2437 11.19 - - 6.89 3 1.3 0 0 A
106/53 2484.74 -35.01 | -13.81 -21.2 -39.34 3 1.33 0 0 P
CH 06 2483.69 -47.18 | -5.98 -41.2 -51.51 3 1.33 0 0 A
2437MHz
802.11ax * 2457 17.1 - - 12.78 3 1.32 0 0 P
HE20 * 2457 8.6 - - 4.28 3 1.32 0 0 A
Partial 2487.34 -25.24 -4.04 -21.2 -29.57 3 1.33 0 0 P
106/54 2483.74 -41.48 -0.28 -41.2 -45.81 3 1.33 0 0 A
CH10
2457MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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swanranas. FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path MIMO | Grounding| Peak
Ant. Line Level Gain Loss | Factor Factor | Average
1 (MHz) (dBm) | (dB) | (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)

802.11ax * 2462 13.69 - - 9.37 3 1.32 0 0 P
HE20 * 2462 7.53 - - 3.21 1.32 0 0 A
Partial 2485.96 -25.8 -4.6 -21.2 -30.13 3 1.33 0 0 P
106/54 2483.96 -42.43 -1.23 -41.2 -46.76 3 1.33 0 0 A
CH11

2462MHz

802.11ax * 2467 9.44 - - 5.12 3 1.32 0 0 P
HE20 * 2467 21 - - -2.22 3 1.32 0 0 A
Partial 2483.52 -28 -6.8 -21.2 -32.33 3 1.33 0 0 P
106/54 2483.88 -42.25 -1.05 -41.2 -46.58 3 1.33 0 0 A
CH 12

2467MHz

802.11ax * 2472 -1.98 - - -6.3 3 1.32 0 0 P
HE20 * 2472 -9.3 - - -13.62 3 1.32 0 0 A
Partial 2485.24 -32.26 | -11.06 -21.2 -36.59 3 1.33 0 0 P
106/54 2483.88 -41.99 -0.79 -41.2 -46.32 3 1.33 0 0 A
CH13

2472MHz

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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swanranas. FCC RADIO TEST REPORT

Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Harmonic)
WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path MIMO | Grounding| Peak
Ant. Line Level Gain Loss | Factor Factor | Average
1 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
3215.9 -47.7 -26.5 -21.2 -563.27 3 1.6 0 0 P
802.11ax
4824 -46.28 | -25.08 -21.2 -51.67 1.98 0 0 P
HE20
4824 -55.12 | -13.92 -41.2 -60.51 3 1.98 0 0 A
Partial
6431.8 -62.26 | -41.06 -21.2 -68.27 3 2.37 0 0 P
106/53
7236 -54.67 |-33.47 -21.2 -60.6 3 2.54 0 0 P
CH 01
2412MHz
3249.3 -43.08 |-21.88 -21.2 -48.6 3 2.52 0 0 P
4874 -48.05 |-26.85 -21.2 -53.4 3 2.35 0 0 P
802.11ax
4874 -56.71 -15.51 -41.2 -62.06 3 2.35 0 0 A
HE20
6498.5 -64.58 |-43.38 -21.2 -70.62 3 3.04 0 0 P
Partial
7311 -45.91 -24.71 -21.2 -51.83 3 2.92 0 0 P
106/53
7311 -52.3 -1141 -41.2 -58.22 3 2.92 0 0 A
CH 06
2437MHz
3282.6 -53.66 |-32.46 -21.2 -59.11 3 2.45 0 0 P
802.11ax 4924 -45.65 |-24.45 -21.2 -51.04 3 2.39 0 0 P
HE20 4924 -53.7 -12.5 -41.2 -59.09 3 2.39 0 0 A
Partial 6565.2 -61.8 -40.6 -21.2 -67.8 3 3 0 0 P
106/54 7386 -54.51 -33.31 -21.2 -60.47 3 2.96 0 0 P
CHM 7386 -63.53 | -22.33| -41.2 -69.49 3 2.96 0 0 A
2462MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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seamran . FCC RADIO TEST REPORT Report No. : FR491243B

Emission above 18GHz
WIFI 802.11b (SHF)
WIFI |[Note| Frequency Level |Margin| Limit Read | Antenna | Path | MIMO |Grounding| Peak

Ant. Line Level Gain Loss | Factor| Factor |Average
1 (MHz) (dBm) (dB) | (dBm) | (dBm) (dBi) (dB) | (dB) (dB) (P/A)
24027 -61.25 |-40.05| -21.2 -73.4 3 9.15 0 0 P
802.11b
SHF

1. No other spurious found.
Remark

2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Emission below 1GHz

WIFI 802.11b (LF)

WIFI Note | Frequency Level [Margin| Limit Read | Antenna | Path | MIMO | Grounding| Peak
Ant. Line Level Gain Loss | Factor Factor | Average
1 (MHz) (dBm) (dB) | (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
66.86 -88.1 -32.9 -55.2 -96.09 3 0.29 0 4.7 P
169.68 -86.45 | -34.75 -51.7 -94.53 0.38 0 4.7 P
465.53 -86.01 -36.81 -49.2 -94.32 3 0.61 0 4.7 P
802.11b 715.79 -84.69 |-35.49 -49.2 -93.2 3 0.81 0 4.7 P
LF 817.64 -84.14 | -34.94 -49.2 -92.74 3 0.9 0 4.7 P
903 -79.16 | -29.96 -49.2 -87.73 3 0.87 0 4.7 P
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge)
WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path MIMO | Grounding| Peak
Ant. Line Level Gain Loss | Factor Factor | Average
2 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
2382.975 -35.9 -14.7 -21.2 -40.17 3 1.27 0 0 P
2382.87 -42.54 -1.34 -41.2 -46.81 1.27 0 0 A
802.11b
* 2412 16.3 - - 12.02 3 1.28 0 0 P
CH 01
* 2412 13.02 - - 8.74 3 1.28 0 0 A
2412MHz
2384.06 -35.22 | -14.02 -21.2 -39.49 3 1.27 0 0 P
2387.98 -43.59 -2.39 -41.2 -47.86 3 1.27 0 0 A
802.11b
* 2417 16.32 - - 12.03 3 1.29 0 0 P
CH 02
* 2417 12.63 - - 8.34 3 1.29 0 0 A
2417MHz
2387.7 -41.64 |-20.44 -21.2 -45.91 3 1.27 0 0 P
2383.64 -50.21 -9.01 -41.2 -54.48 3 1.27 0 0 A
* 2438 15.9 - - 11.6 3 1.3 0 0 P
802.11b
* 2438 12.24 - - 7.94 3 1.3 0 0 A
CH 06
2490.2 -38.84 |-17.64 -21.2 -43.17 3 1.33 0 0 P
2437MHz
2484.39 -47.15 -5.95 -41.2 -51.48 3 1.33 0 0 A
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swanranas. FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path MIMO | Grounding| Peak
Ant. Line Level Gain Loss | Factor Factor | Average
2 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
* 2457 16.1 - - 11.78 3 1.32 0 0 P
* 2457 12.89 - - 8.57 1.32 0 0 A
802.11b
2488.84 -32.21 -11.01 -21.2 -36.54 3 1.33 0 0 P
CH10
2485.42 -45.83 -4.63 -41.2 -50.16 3 1.33 0 0 A
2457MHz
* 2462 15.23 - - 10.91 3 1.32 0 0 P
* 2462 11.97 - - 7.65 3 1.32 0 0 A
802.11b
2490.2 -33.63 | -12.43 -21.2 -37.96 3 1.33 0 0 P
CH 11
2484.56 -42.39 -1.19 -41.2 -46.72 3 1.33 0 0 A
2462MHz
* 2467 7.55 - - 3.23 3 1.32 0 0 P
* 2467 4.15 - - -0.17 3 1.32 0 0 A
802.11b
2485.16 -37.73 | -16.53 -21.2 -42.06 3 1.33 0 0 P
CH 12
2485.2 -41.53 -0.33 -41.2 -45.86 3 1.33 0 0 A
2467MHz
* 2472 -3.98 - - -8.3 3 1.32 0 0 P
* 2472 -8.32 - - -12.64 3 1.32 0 0 A
802.11b
2485.84 -38.3 -17.1 -21.2 -42.63 3 1.33 0 0 P
CH13
2486.12 -41.55 -0.35 -41.2 -45.88 3 1.33 0 0 A
2472MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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swanranas. FCC RADIO TEST REPORT

Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic)
WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path MIMO | Grounding| Peak
Ant. Line Level Gain Loss | Factor Factor | Average
2 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)

1607.8 -45.59 | -24.39 -21.2 -49.61 3 1.02 0 0 P
3215.9 -43.11 -21.91 -21.2 -48.68 2.57 0 0 P
4824 -42.98 |-21.78 -21.2 -48.37 3 2.39 0 0 P
802.11b 4824 -44 .56 -3.36 -41.2 -49.95 3 2.39 0 0 A
CH 01 5627.9 -67 -45.8 -21.2 -72.7 3 2.7 0 0 P
2412MHz 6431.8 -62.54 | -41.34 -21.2 -68.55 3 3.01 0 0 P
7236 -48.57 | -27.37 -21.2 -54.5 3 2.93 0 0 P
1624.5 -49.4 -28.2 -21.2 -53.43 3 1.03 0 0 P
3249.3 -46.61 -25.41 -21.2 -52.13 3 2.52 0 0 P
4874 -42.75 |-21.55 -21.2 -48.1 3 2.35 0 0 P
4874 -44.28 -3.08 -41.2 -49.63 3 2.35 0 0 A

802.11b
5686.3 -67.55 |-46.35 -21.2 -73.15 3 2.6 0 0 P

CH 06

6498.5 -61.35 |-40.15 -21.2 -67.39 3 3.04 0 0 P

2437MHz
7311 -50.83 | -29.63 -21.2 -56.75 3 2.92 0 0 P
7311 -563.64 |-12.44 -41.2 -59.56 3 2.92 0 0 A
3285 -47.62 |-26.42 -21.2 -53.07 3 2.45 0 0 P
4924 -40.02 |-18.82 -21.2 -45.41 3 2.39 0 0 P
4924 -42.21 -1.01 -41.2 -47.6 3 2.39 0 0 A
802.11b 5745 -69.84 | -48.64 -21.2 -75.39 3 2.55 0 0 P
CH 11 6570 -61.36 | -40.16 -21.2 -67.36 3 3 0 0 P
2462MHz 7386 -52.9 -31.7 -21.2 -58.86 3 2.96 0 0 P
7386 -56.74 | -15.54 -41.2 -62.7 3 2.96 0 0 A

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge)
WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path MIMO | Grounding| Peak
Ant. Line Level Gain Loss | Factor Factor | Average
2 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
2388.33 -25.92 -4.72 -21.2 -30.19 3 1.27 0 0 P
2390 -42.57 -1.37 -41.2 -46.84 1.27 0 0 A
802.11g
* 2412 13.25 - - 8.97 3 1.28 0 0 P
CH 01
* 2412 5.45 - - 117 3 1.28 0 0 A
2412MHz
2388.96 -29.78 -8.58 -21.2 -34.05 3 1.27 0 0 P
2390 -41.86 -0.66 -41.2 -46.13 3 1.27 0 0 A
802.11g
* 2417 15.53 - - 11.24 3 1.29 0 0 P
CH 02
* 2417 8.41 - - 412 3 1.29 0 0 A
2417MHz
2389.8 -36.2 -15 -21.2 -40.47 3 1.27 0 0 P
2389.8 -48.21 -7.01 -41.2 -52.48 3 1.27 0 0 A
* 2437 17.32 - - 13.02 3 1.3 0 0 P
802.11g
* 2437 9.37 - - 5.07 3 1.3 0 0 A
CH 06
2483.76 -37.32 | -16.12 -21.2 -41.65 3 1.33 0 0 P
2437MHz
2484.6 -47.08 -5.88 -41.2 -51.41 3 1.33 0 0 A
* 2457 16.61 - - 12.29 3 1.32 0 0 P
* 2457 9.18 - - 4.86 3 1.32 0 0 A
802.11g
2484.94 -29.63 -8.43 -21.2 -33.96 3 1.33 0 0 P
CH10
2483.74 -42.52 -1.32 -41.2 -46.85 3 1.33 0 0 A
2457MHz
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swanranas. FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path MIMO | Grounding| Peak
Ant. Line Level Gain Loss | Factor Factor | Average
2 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
* 2462 13.09 - - 8.77 3 1.32 0 0 P
* 2462 53 - - 0.98 1.32 0 0 A
802.11g
2484 .52 -32.33 | -11.13 -21.2 -36.66 3 1.33 0 0 P
CH1
2483.64 -44.04 -2.84 -41.2 -48.37 3 1.33 0 0 A
2462MHz
* 2467 9.85 - - 5.53 3 1.32 0 0 P
* 2467 219 - - -2.13 3 1.32 0 0 A
802.11g
2484 .4 -30.39 -9.19 -21.2 -34.72 3 1.33 0 0 P
CH12
2483.64 -41.33 -0.13 -41.2 -45.66 3 1.33 0 0 A
2467MHz
* 2472 -3.29 - - -7.61 3 1.32 0 0 P
* 2472 -10.76 - - -15.08 3 1.32 0 0 A
802.11g
2483.52 -32.11 -10.91 -21.2 -36.44 3 1.33 0 0 P
CH13
2483.52 -42.04 -0.84 -41.2 -46.37 3 1.33 0 0 A
2472MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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swanranas. FCC RADIO TEST REPORT

Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic)
WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path MIMO | Grounding | Peak
Ant. Line Level Gain Loss | Factor Factor Average
2 (MHz) (dBm) | (dB)| (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
3215.9 -50.22 | -29.02 -21.2 -55.79 3 2.57 0 0 P
4824 -51.09 | -29.89 -21.2 -56.48 3 2.39 0 0 P
802.11g 4824 -59.31 -18.11 -41.2 -64.7 3 2.39 0 0 A
CH 01 6431.8 -61.11 -39.91 -21.2 -67.12 3 3.01 0 0 P
2412MHz 7236 -54.12 | -32.92 -21.2 -60.05 3 2.93 0 0 P
3249.3 -4452 | -23.32 -21.2 -50.04 3 252 0 0 P
4874 -4451 | -23.31 -21.2 -49.86 3 2.35 0 0 P
4874 -53.99 | -12.79 -41.2 -59.34 3 2.35 0 0 A
802.11g 5686.3 -69.33 | -48.13 -21.2 -74.93 3 2.6 0 0 P
CH 06 6498.5 -61.38 | -40.18 -21.2 -67.42 3 3.04 0 0 P
2437MHz 7311 -49.02 | -27.82 -21.2 -54.94 3 292 0 0 P
7311 -58.06 |-16.86 -41.2 -63.98 3 2,92 0 0 A
3282.6 -54.01 | -32.81 -21.2 -59.46 3 245 0 0 P
4924 -48.83 | -27.63 -21.2 -54.22 3 2.39 0 0 P
4924 -56.61 | -15.41 -41.2 -62 3 2.39 0 0 A
802.11g 5744.6 -55.93 | -34.73 -21.2 -61.48 3 2.55 0 0 P
CH 11 6565.2 -61.77 | -40.57 -21.2 -67.77 3 3 0 0 P
2462MHz 7386 -59.59 | -38.39 -21.2 -65.55 3 2.96 0 0 P
7386 -68.24 | -27.04 -41.2 -74.2 3 2.96 0 0 A
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge)
WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path MIMO | Grounding | Peak
Ant. Line Level Gain Loss | Factor Factor Average
2 (MHz) (dBm) | (dB)| (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
2389.69 -30.54 -9.34 -21.2 -34.81 3 1.27 0 0 P
802.11n 2389.69 -42.13 -0.93 -41.2 -46.4 3 1.27 0 0 A
HT20 * 2412 12.55 - - 8.27 3 1.28 0 0 P
CH 01 * 2412 4.88 - - 0.6 3 1.28 0 0 A
2412MHz
2389.3 -28.71 -7.51 -21.2 -32.98 3 1.27 0 0 P
802.11n 2389.82 -43.63 -2.43 -41.2 -47.9 3 1.27 0 0 A
HT20 * 2417 13.64 - - 9.35 3 1.29 0 0 P
CH 02 * 2417 5.76 - - 1.47 3 1.29 0 0 A
2437MHz
2386.581 -36.65 |-15.45 -21.2 -40.92 3 1.27 0 0 P
2389.8 -48 -6.8 -41.2 -52.27 3 1.27 0 0 A
802.11n * 2437 17.54 - - 13.24 3 1.3 0 0 P
HT20 * 2437 9.22 - - 4.92 3 1.3 0 0 A
CH 06 2485.825 -36.83 | -15.63 -21.2 -41.16 3 1.33 0 0 P
2437MHz 2484.502 -47.25 | -6.05 -41.2 -51.58 3 1.33 0 0 A
* 2457 16.15 - - 11.83 3 1.32 0 0 P
802.11n * 2457 8.45 - - 413 3 1.32 0 0 A
HT20 2483.68 -28.78 -7.58 -21.2 -33.11 3 1.33 0 0 P
CH 10 2484 1 -41.6 -0.4 -41.2 -45.93 3 1.33 0 0 A
2457MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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swanranas. FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path MIMO | Grounding | Peak
Ant. Line Level Gain Loss | Factor Factor Average
2 (MHz) (dBm) | (dB)| (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
* 2462 12.52 - - 8.2 3 1.32 0 0 P
802.11n * 2462 4.84 - - 0.52 3 1.32 0 0 A
HT20 2485.56 -26.73 -5.53 -21.2 -31.06 3 1.33 0 0 P
CHM 2483.52 -42.78 -1.58 -41.2 -47.11 3 1.33 0 0 A
2462MHz
* 2467 7.33 - - 3.01 3 1.32 0 0 P
802.11n * 2467 -0.72 - - -5.04 3 1.32 0 0 A
HT20 2484.76 -25.45 -4.25 -21.2 -29.78 3 1.33 0 0 P
CH 12 2483.52 -41.62 -0.42 -41.2 -45.95 3 1.33 0 0 A
2467MHz
* 2472 2.7 - - -7.02 3 1.32 0 0 P
802.11n * 2472 -10.83 - - -15.15 3 1.32 0 0 A
HT20 2483.56 -34.25 | -13.05 -21.2 -38.58 3 1.33 0 0 P
CH 13 2483.56 -42.18 -0.98 -41.2 -46.51 3 1.33 0 0 A
2472MHz 0 0 P
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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swanranas. FCC RADIO TEST REPORT

Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic)
WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path MIMO | Grounding | Peak
Ant. Line Level Gain Loss | Factor Factor Average
2 (MHz) (dBm) | (dB)| (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
3215.9 -50.57 | -29.37 -21.2 -56.14 3 2.57 0 0 P
4824 -51.95 | -30.75 -21.2 -57.34 3 2.39 0 0 P
802.11n 4824 -60.32 | -19.12 -41.2 -65.71 3 2.39 0 0 A
HT20 5627.9 -70.55 | -49.35 -21.2 -76.25 3 2.7 0 0 P
CH 01 6431.8 -61.95 | -40.75 -21.2 -67.96 3 3.01 0 0 P
2412MHz 7236 -54.69 | -33.49 -21.2 -60.62 3 2.93 0 0 P
1624.5 -53.17 | -31.97 -21.2 -57.2 3 1.03 0 0 P
32493 -4461 | -23.41 -21.2 -50.13 3 2,52 0 0 P
4874 -45.06 | -23.86 -21.2 -50.41 3 2.35 0 0 P
802.11n 4874 -54.22 | -13.02 -41.2 -59.57 3 2.35 0 0 A
HT20 5686.3 -70.04 | -48.84 -21.2 -75.64 3 2.6 0 0 P
CH 06 6498.5 -62.12 | -40.92 -21.2 -68.16 3 3.04 0 0 P
2437TMHz 7311 -50.71 | -29.51| -21.2 -56.63 3 2.92 0 0 P
7311 -58.02 |-16.82 -41.2 -63.94 3 2.92 0 0 A
3282.6 -55.5 -34.3 -21.2 -60.95 3 245 0 0 P
4924 -49.12 | -27.92 -21.2 -54.51 3 2.39 0 0 P
802.11n 4924 -57 -15.8 -41.2 -62.39 3 2.39 0 0 A
HT20 5744.6 -52.22 | -31.02 -21.2 -57.77 3 2.55 0 0 P
CH 11 6565.2 -62.19 | -40.99 -21.2 -68.19 3 3 0 0 P
2462MHz 7386 -56.6 -35.4 -21.2 -62.56 3 2.96 0 0 P
7386 -68.91 | -27.71 -41.2 -74.87 3 2.96 0 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge)
WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path MIMO | Grounding | Peak
Ant. Line Level Gain Loss | Factor Factor Average
2 (MHz) (dBm) | (dB)| (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
2389.56 -31.57 | -10.37 -21.2 -35.84 3 1.27 0 0 P
802.11ax 2389.82 -41.92 -0.72 -41.2 -46.19 3 1.27 0 0 A
HE20 Full | * 2412 12.8 - - 8.52 3 1.28 0 0 P
CH 01 * 2412 3.88 - - -0.4 3 1.28 0 0 A
2412MHz
2388.78 -27.97 -6.77 -21.2 -32.24 3 1.27 0 0 P
802.11ax 2389.69 -41.98 -0.78 -41.2 -46.25 3 1.27 0 0 A
HE20 Full | * 2417 14.76 - - 10.47 3 1.29 0 0 P
Cho02 * 2417 5.75 - - 1.46 3 1.29 0 0 A
2417MHz
2388.74 -32.94 | -11.74 -21.2 -37.21 3 1.27 0 0 P
2388.54 -45.23 -4.03 -41.2 -49.5 3 1.27 0 0 A
802.11ax * 2437 17.32 - - 13.02 3 1.3 0 0 P
HE20 Full | * 2437 8.9 - - 4.6 3 1.3 0 0 A
CH 06 2487.085 -32.76 | -11.56 -21.2 -37.09 3 1.33 0 0 P
2437MHz 2487.778 -46.12 | -4.92 -41.2 -50.45 3 1.33 0 0 A
* 2457 14.05 - - 9.73 3 1.32 0 0 P
802.11ax * 2457 5.51 - - 1.19 3 1.32 0 0 A
HE20 Full 2485.18 -28.25 -7.05 -21.2 -32.58 3 1.33 0 0 P
CH 10 2485.3 -42.64 -1.44 -41.2 -46.97 3 1.33 0 0 A
2457MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path MIMO | Grounding | Peak
Ant. Line Level Gain Loss | Factor Factor Average
2 (MHz) (dBm) | (dB)| (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)

* 2462 12.7 - - 8.38 3 1.32 0 0 P

802.11ax * 2462 3.58 - - -0.74 3 1.32 0 0 A

HE20 Full 2484.61 -28.77 -7.57 -21.2 -33.1 3 1.33 0 0 P

CHM 2483.774 -42.14 -0.94 -41.2 -46.47 3 1.33 0 0 A
2462MHz

* 2467 7.29 - - 297 3 1.32 0 0 P

802.11ax * 2467 -1.8 - - -6.12 3 1.32 0 0 A

HE20 Full 2484.762 -30.88 -9.68 -21.2 -35.21 3 1.33 0 0 P

CH 12 2483.964 -42.05 -0.85 -41.2 -46.38 3 1.33 0 0 A
2467MHz

* 2472 -2.51 - - -6.83 3 1.32 0 0 P

802.11ax * 2472 -11.57 - - -15.89 3 1.32 0 0 A

HE20 Full 2483.546 -33.34 | -12.14 -21.2 -37.67 3 1.33 0 0 P

CH 13 2483.508 -41.47 -0.27 -41.2 -45.8 3 1.33 0 0 A
2472MHz

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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swanranas. FCC RADIO TEST REPORT

Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic)
WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path MIMO | Grounding| Peak
Ant. Line Level Gain Loss | Factor Factor | Average
2 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
3215.9 -51.72 | -30.52 -21.2 -57.29 3 2.57 0 0 P
4824 -54.96 |-33.76 -21.2 -60.35 2.39 0 0 P
802.11ax
4824 -61.82 | -20.62 -41.2 -67.21 3 2.39 0 0 A
HE20 Full
6431.8 -61.85 | -40.65 -21.2 -67.86 3 3.01 0 0 P
CH 01
7236 -55.81 -34.61 -21.2 -61.74 3 2.93 0 0 P
2412MHz
3249.3 -46.85 |-25.65 -21.2 -52.37 3 2.52 0 0 P
4874 -48.97 | -27.77 -21.2 -54.32 3 2.35 0 0 P
4874 -54.23 | -13.03 -41.2 -59.58 3 2.35 0 0 A
802.11ax
5686.3 -69.04 | -47.84 -21.2 -74.64 3 2.6 0 0 P
HE20 Full
6498.5 -62.37 | -41.17 -21.2 -68.41 3 3.04 0 0 P
CH 06
7311 -51.48 |-30.28 -21.2 -57.4 3 2.92 0 0 P
2437MHz
7311 -58.24 | -17.04 -41.2 -64.16 3 2.92 0 0 A
3282.6 -56.37 | -35.17 -21.2 -61.82 3 2.45 0 0 P
4924 -51.46 | -30.26 -21.2 -56.85 3 2.39 0 0 P
802.11ax 4924 -58.44 | -17.24 -41.2 -63.83 3 2.39 0 0 A
HE20 Full 6565.2 -61.87 | -40.67 -21.2 -67.87 3 3 0 0 P
CH11 7386 -62.74 | -41.54 -21.2 -68.7 3 2.96 0 0 P
2462MHz 7386 -71.02 | -29.82| -41.2 -76.98 3 2.96 0 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge)
WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path MIMO | Grounding| Peak
Ant. Line Level Gain Loss | Factor Factor | Average
2 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
2384.55 -29.94 -8.74 -21.2 -34.21 3 1.27 0 0 P
802.11ax
2390 -45.85 -4.65 -41.2 -50.12 1.27 0 0 A
HE20
* 2412 18.58 - - 14.3 3 1.28 0 0 P
Partial 26/0
* 2412 11.06 - - 6.78 3 1.28 0 0 A
CH 01
2412MHz
2376.08 -24 -2.8 -21.2 -28.27 3 1.27 0 0 P
802.11ax
2389.8 -41.85 -0.65 -41.2 -46.12 3 1.27 0 0 A
HE20
* 2417 22.31 - - 18.02 3 1.29 0 0 P
Partial 26/0
* 2417 14.13 - - 9.84 3 1.29 0 0 A
CH 02
2417MHz
2388.26 -30.96 -9.76 -21.2 -35.23 3 1.27 0 0 P
2389.1 -46.75 -5.55 -41.2 -51.02 3 1.27 0 0 A
802.11ax
* 2437 22.15 - - 17.85 3 1.3 0 0 P
HE20
* 2437 15.92 - - 11.62 3 1.3 0 0 A
Partial 26/4
2484.18 -32.21 -11.01 -21.2 -36.54 3 1.33 0 0 P
CH 06
2483.62 -47.16 -5.96 -41.2 -51.49 3 1.33 0 0 A
2437MHz
* 2457 18.87 - - 14.55 3 1.32 0 0 P
802.11ax
* 2457 8.84 - - 4.52 3 1.32 0 0 A
HE20
2484.94 -29.12 -7.92 -21.2 -33.45 3 1.33 0 0 P
Partial 26/8
2499.58 -45.88 -4.68 -41.2 -50.22 3 1.34 0 0 A
CH10
2457MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path MIMO | Grounding| Peak
Ant. Line Level Gain Loss | Factor Factor | Average
2 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
* 2462 19.59 - - 15.27 3 1.32 0 0 P
802.11ax
* 2462 12.35 - - 8.03 1.32 0 0 A
HE20
2486.28 -25.94 -4.74 -21.2 -30.27 3 1.33 0 0 P
Partial 26/8
2486.2 -44.38 -3.18 -41.2 -48.71 3 1.33 0 0 A
CH 11
2462MHz
* 2467 15.95 - - 11.63 3 1.32 0 0 P
802.11ax
* 2467 8.7 - - 4.38 3 1.32 0 0 A
HE20
2483.64 -23.47 -2.27 -21.2 -27.8 3 1.33 0 0 P
Partial 26/8
2483.56 -42.05 -0.85 -41.2 -46.38 3 1.33 0 0 A
CH12
2467MHz
* 2472 6.41 - - 2.09 3 1.32 0 0 P
802.11ax
* 2472 -1.38 - - -5.7 3 1.32 0 0 A
HE20
2483.84 -21.84 -0.64 -21.2 -26.17 3 1.33 0 0 P
Partial 26/8
2483.52 -41.77 -0.57 -41.2 -46.1 3 1.33 0 0 A
CH13
2472MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 26 (Harmonic)
WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path MIMO | Grounding| Peak
Ant. Line Level Gain Loss | Factor Factor | Average
2 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
3215.9 -45.94 | -24.74 -21.2 -51.51 3 2.57 0 0 P
802.11ax 4824 -44.95 |-23.75 -21.2 -50.34 2.39 0 0 P
HE20 4824 -52.45 | -11.25 -41.2 -57.84 3 2.39 0 0 A
Partial 26/0 6431.8 -60.76 | -39.56 -21.2 -66.77 3 3.01 0 0 P
CH 01 7236 -50.18 |-28.98 -21.2 -56.11 3 2.93 0 0 P
2412MHz
1624.5 -51.79 |-30.59 -21.2 -55.82 3 1.03 0 0 P
# 3249.3 -40.91 - - -46.43 3 2.52 0 0 P
4874 -39.89 |-18.69 -21.2 -45.24 3 2.35 0 0 P
802.11ax
4874 -47.21 -6.01 -41.2 -52.56 3 2.35 0 0 A
HE20
5686.3 -63.59 | -42.39 -21.2 -69.19 3 2.6 0 0 P
Partial 26/4
6498.5 -61.37 | -40.17 -21.2 -67.41 3 3.04 0 0 P
CH 06
7311 -38.9 -17.7 -21.2 -44.82 3 2.92 0 0 P
2437MHz
7311 -49.56 -8.36 -41.2 -55.48 3 2.92 0 0 A
3282.6 -48.19 | -26.99 -21.2 -53.64 3 2.45 0 0 P
4924 -43.52 | -22.32 -21.2 -48.91 3 2.39 0 0 P
802.11ax
4924 -51.17 -9.97 -41.2 -56.56 3 2.39 0 0 A
HE20
6565.2 -61.13 | -39.93 -21.2 -67.13 3 3 0 0 P
Partial 26/8
7386 -54.09 |-32.89 -21.2 -60.05 3 2.96 0 0 P
CH 11
7386 -61.86 | -20.66 -41.2 -67.82 3 2.96 0 0 A
2462MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 52 (Band Edge)
WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path MIMO | Grounding| Peak
Ant. Line Level Gain Loss | Factor Factor | Average
2 (MHz) (dBm) | (dB) | (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
802.11ax 2385.6 -23.91 -2.71 -21.2 -28.18 3 1.27 0 0 P
HE20 2385.495 -42.27 -1.07 -41.2 -46.54 1.27 0 0 A
Partial * 2412 18.87 - - 14.59 3 1.28 0 0 P
52/37 * 2412 10.57 - - 6.29 3 1.28 0 0 A
CH 01
2412MHz
802.11ax 2389.38 -26.29 -5.09 -21.2 -30.56 3 1.27 0 0 P
HE20 2389.38 -42.56 -1.36 -41.2 -46.83 3 1.27 0 0 A
Partial * 2417 18.14 - - 13.85 3 1.29 0 0 P
52/37 * 2417 10.39 - - 6.1 3 1.29 0 0 A
CH 02
2417MHz
2377.48 -43.86 |-22.66 -21.2 -48.13 3 1.27 0 0 P
802.11ax 2385.18 -54.77 | -13.57 -41.2 -59.04 3 1.27 0 0 A
HE20 * 2437 17.13 - - 12.83 3 1.3 0 0 P
Partial * 2437 9.01 - - 4.71 3 1.3 0 0 A
52/38 2487.82 -40.38 |-19.18 -21.2 -44.71 3 1.33 0 0 P
CH 06 2484.95 -51.3 | -10.1 -41.2 -55.63 3 1.33 0 0 A
2437MHz
802.11ax * 2457 16.77 - - 12.45 3 1.32 0 0 P
HE20 * 2457 9.36 - - 5.04 3 1.32 0 0 A
Partial 2484.22 -28.36 -7.16 -21.2 -32.69 3 1.33 0 0 P
52/40 2484.04 -46.24 -5.04 -41.2 -50.57 3 1.33 0 0 A
CH10
2457MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 C2-16 of 25

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path MIMO | Grounding| Peak
Ant. Line Level Gain Loss | Factor Factor | Average
2 (MHz) (dBm) | (dB) | (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)

802.11ax * 2462 16.43 - - 12.11 3 1.32 0 0 P
HE20 * 2462 9.49 - - 5.17 1.32 0 0 A
Partial 2486.92 -28.35 -7.15 -21.2 -32.68 3 1.33 0 0 P
52/40 2483.52 -45.92 -4.72 -41.2 -50.25 3 1.33 0 0 A
CH11

2462MHz

802.11ax * 2467 12.53 - - 8.21 3 1.32 0 0 P
HE20 * 2467 5.02 - - 0.7 3 1.32 0 0 A
Partial 2483.84 -28.94 -7.74 -21.2 -33.27 3 1.33 0 0 P
52/40 2483.88 -42.68 -1.48 -41.2 -47.01 3 1.33 0 0 A
CH 12

2467MHz

802.11ax * 2472 1.34 - - -2.99 3 1.33 0 0 P
HE20 * 2472 -6.34 - - -10.67 3 1.33 0 0 A
Partial 2483.76 -30.1 -8.9 -21.2 -34.43 3 1.33 0 0 P
52/40 2483.56 -41.79 -0.59 -41.2 -46.12 3 1.33 0 0 A
CH13

2472MHz

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

FAX : 886-3-327-0855

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 52 (Harmonic)
WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path MIMO | Grounding| Peak
Ant. Line Level Gain Loss | Factor Factor Average
2 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) (dB) (dB) (dB) (P/A)
3215.9 -44.8 -23.6 -21.2 -50.37 3 2.57 0 0 P
802.11
ax 4824 4515 |-2395| 212 | -50.54 2.39 0 0 P
HE20
4824 -53.02 |-11.82 -41.2 -58.41 3 2.39 0 0 A
Partial
6431.8 -61.86 |-40.66 -21.2 -67.87 3 3.01 0 0 P
52/37
7236 -54.25 |-33.05 -21.2 -60.18 3 2.93 0 0 P
CHO01
2412MHz
1624 -56.71 | -35.51 -21.2 -60.74 3 1.03 0 0 P
# 3249.3 -40.83 - - -46.35 3 2.52 0 0 P
802.11ax 4874 -42.03 |-20.83 -21.2 -47.38 3 2.35 0 0 P
HE20 4874 -49.44 -8.24 -41.2 -54.79 3 2.35 0 0 A
Partial 5686.3 -64.37 | -43.17 -21.2 -69.97 3 2.6 0 0 P
52/38 6498.5 -62.5 413 -21.2 -68.54 3 3.04 0 0 P
CH 06 7311 -39.89 | -18.69 -21.2 -45.81 3 2.92 0 0 P
2437MHz 7311 4915 | -7.95 -41.2 -55.07 3 2.92 0 0 A
3282.6 -46.42 | -25.22 -21.2 -51.87 3 245 0 0 P
802.11ax 4924 -37.61 | -16.41 -21.2 -43 3 2.39 0 0 P
HE20 4924 -46.49 -5.29 -41.2 -51.88 3 2.39 0 0 A
Partial 5744.6 -57.51 | -36.31 -21.2 -63.06 3 2.55 0 0 P
52/40 6565.2 -61.92 |-40.72 -21.2 -67.92 3 3 0 0 P
CHM 7386 4294 | -21.74 -21.2 -48.9 3 2.96 0 0 P
2462MHz 7386 -52.89 |-11.69| -41.2 -58.85 3 2.96 0 0 A
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge)
WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path MIMO | Grounding| Peak
Ant. Line Level Gain Loss | Factor Factor | Average
2 (MHz) (dBm) | (dB) | (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
802.11ax 2390 -28.32 -7.12 -21.2 -32.59 3 1.27 0 0 P
HE20 2387.595 -44.95 -3.75 -41.2 -49.22 1.27 0 0 A
Partial 2412 14.56 - - 10.28 3 1.28 0 0 P
106/53 2412 6.33 - - 2.05 3 1.28 0 0 A
CH 01
2412MHz
802.11ax 2389.38 -24.41 -3.21 -21.2 -28.68 3 1.27 0 0 P
HE20 2389.94 -41.6 -0.4 -41.2 -45.87 3 1.27 0 0 A
Partial 2417 16.69 - - 124 3 1.29 0 0 P
106/53 2417 9.38 - - 5.09 3 1.29 0 0 A
CH 02
2417MHz
2388.4 -35.75 | -14.55 -21.2 -40.02 3 1.27 0 0 P
802.11ax 2388.4 -47.88 -6.68 -41.2 -52.15 3 1.27 0 0 A
HE20 2437 19.58 - - 15.28 3 1.3 0 0 P
Partial 2437 10.8 - - 6.5 3 1.3 0 0 A
106/53 2486.7 -34.98 |-13.78 -21.2 -39.31 3 1.33 0 0 P
CH 06 2484.6 -47.34 | -6.14 -41.2 -51.67 3 1.33 0 0 A
2437MHz
802.11ax 2457 18.59 - - 9.44 3 1.32 0 0 P
HE20 2457 10.3 - - 1.15 3 1.32 0 0 A
Partial 2483.86 -24.89 -3.69 -21.2 -34.05 3 1.33 0 0 P
106/54 2483.86 -41.69 -0.49 -41.2 -50.85 3 1.33 0 0 A
CH10
2457MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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swanranas. FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path MIMO | Grounding| Peak
Ant. Line Level Gain Loss | Factor Factor | Average
2 (MHz) (dBm) | (dB) | (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)

802.11ax * 2462 13.54 - - 9.22 3 1.32 0 0 P
HE20 * 2462 5.49 - - 1.17 1.32 0 0 A
Partial 2483.84 -30.28 -9.08 -21.2 -34.61 3 1.33 0 0 P
106/54 2483.52 -42.26 -1.06 -41.2 -46.59 3 1.33 0 0 A
CH11

2462MHz

802.11ax * 2467 10.39 - - 6.07 3 1.32 0 0 P
HE20 * 2467 2.21 - - -2.11 3 1.32 0 0 A
Partial 2483.6 -28.13 -6.93 -21.2 -32.46 3 1.33 0 0 P
106/54 2483.68 -42.09 -0.89 -41.2 -46.42 3 1.33 0 0 A
CH 12

2467MHz

802.11ax * 2472 -1.88 - - -6.2 3 1.32 0 0 P
HE20 * 2472 -9.15 - - -13.47 3 1.32 0 0 A
Partial 2483.64 -32.96 | -11.76 -21.2 -37.29 3 1.33 0 0 P
106/54 2483.52 -41.69 -0.49 -41.2 -46.02 3 1.33 0 0 A
CH13

2472MHz

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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swanranas. FCC RADIO TEST REPORT

Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Harmonic)
WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path MIMO | Grounding| Peak
Ant. Line Level Gain Loss | Factor Factor | Average
2 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
3215.9 -49.62 |-28.42 -21.2 -55.19 3 2.57 0 0 P
802.11ax
4824 -52.3 -31.1 -21.2 -57.69 2.39 0 0 P
HE20
4824 -58.57 | -17.37 -41.2 -63.96 3 2.39 0 0 A
Partial
6431.8 -61.41 -40.21 -21.2 -67.42 3 3.01 0 0 P
106/53
7236 -54.63 |-33.43 -21.2 -60.56 3 2.93 0 0 P
CH 01
2412MHz
3249.3 -44.32 | -23.12 -21.2 -49.84 3 2.52 0 0 P
4874 -44.86 |-23.66 -21.2 -50.21 3 2.35 0 0 P
802.11ax
4874 -55.11 -13.91 -41.2 -60.46 3 2.35 0 0 A
HE20
5686.3 -68.32 | -47.12 -21.2 -73.92 3 2.6 0 0 P
Partial
6498.5 -63.1 -41.9 -21.2 -69.14 3 3.04 0 0 P
106/53
7311 -44 .51 -23.31 -21.2 -50.43 3 2.92 0 0 P
CH 06
7311 -54.21 -13.01 -41.2 -60.13 3 2.92 0 0 A
2437MHz
3282.6 -55.31 -34.11 -21.2 -60.76 3 2.45 0 0 P
802.11ax 4924 -50.84 | -29.64 -21.2 -56.23 3 2.39 0 0 P
HE20 4924 -57.75 |-16.55 -41.2 -63.14 3 2.39 0 0 A
Partial 6565.2 -62.51 -41.31 -21.2 -68.51 3 3 0 0 P
106/54 7386 -61.39 | -40.19 -21.2 -67.35 3 2.96 0 0 P
CHM 7386 7115 |-29.95| -41.2 -77.11 3 2.96 0 0 A
2462MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Emission above 18GHz

WIFI 802.11g (SHF)

WIFI Note | Frequency Level Margin | Limit Read | Antenna | Path | MIMO | Grounding| Peak
Ant. Line Level Gain Loss | Factor Factor | Average
2 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
23733 -61.74 -40.54 -21.2 -74.11 3 9.37 0 0 P
802.11g
SHF
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 C2-22 of 25
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Emission below 1GHz

WIFI 802.11g (LF)

WIFI Note | Frequency Level Margin | Limit Read | Antenna | Path | MIMO | Grounding| Peak
Ant. Line Level Gain Loss | Factor Factor | Average
2 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
74.62 -86.96 -31.76 -55.2 -94.97 3 0.31 0 4.7 P
92.08 -86.65 -34.95 -51.7 -94.65 0.3 0 4.7 P
721.61 -82.34 -33.14 -49.2 -90.86 3 0.82 0 4.7 P
802.11g 815.7 -78.85 -29.65 -49.2 -87.45 3 0.9 0 4.7 P
LF 903 -78.09 -28.89 -49.2 -86.66 3 0.87 0 4.7 P
74.62 -86.96 -31.76 -55.2 -94.97 3 0.31 0 4.7 P
1. No other spurious found.
Remark
2. Allresults are PASS against limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

The unwanted signal can be ignored since it falls within the non-restricted band and meet the

requirements of 15.247 (d).

! Test result is Margin line.

P/A | Peak or Average

H/V Horizontal or Vertical

TEL : 886-3-327-0868 Page Number 1 C2-24 of 25
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swanranas. FCC RADIO TEST REPORT

Report No. : FR491243B

A calculation example for conducted spurious emission is shown as below:

Note | Frequency Level |Margin Limit

Read

Antenna

Path

MIMO

Groun
ding

Peak

Line

Level

Factor

Loss

Factor

Factor

Avg.

(MHz) (dBm) | (dB)| (dBm)

(dBm)

(dBi)

(dB)

(dB)

(dB)

(P/A)

CH 01 2385.495 -28.14 -6.94 -21.2

-32.41

3

1.27

0

0

P

2412 MHz 2382.975 -43.02 -1.82 -41.2

-47.29

3

1.27

0

0

A

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBm) =
Antenna Factor(dBi) + Path Loss(dB) + Read Level(dBm)
3. Margin(dB) = Level(dBm) — Limit Line(dBm)

For Peak Limit @ 2385.495 MHz:

1. Level(dBm)

= Antenna Factor(dBi) + Path Loss(dB) + Read Level(dBm)
= 3(dBi) + 1.27(dB) — 32.41(dBm)

=-28.14 (dBm)

2. Margin(dB)

= Level(dBm) — Limit Line(dBm)

=-28.14(dBm) +21.2(dBm)

=-6.94(dB)

For Average Limit @ 2382.975 MHz:

1. Level(dBm)

= Antenna Factor(dBi) + Path Loss(dB) + Read Level(dBm)
= 3(dBi) + 1.27(dB) — 47.29(dBm)

=-43.02 (dBm)

2. Margin(dB)

= Level(dBm) — Limit Line(dBm)

=-43.02(dBm) + 41.2(dBm)

=-1.82(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran . FCC RADIO TEST REPORT Report No. : FR491243B

Appendix D. Conducted Spurious Emission Plots

Temperature : 22.3~24.9°C

Test Engineer : Kai Liao, KenWu and Leo Li
Relative Humidity : 52.5~72.4%

Note symbol
-L Low channel location
-R High channel location
TEL : 886-3-327-0868 Page Number : D1-1 of 72

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge)

WIFI

2.4GHz 2400~2483.5MHz

Ant.

802.11b CHO1 2412MHz

Level (@Bm) Date: 2024-10-22 Level (dBm) Date: 2024-10-22
1
133 138
25| 25
188 188 FCCCLASS-B.CON
350 350 _,4/J
Peak Lo, : .
513 513
7.5 675
834 838
1905310 2320 2340 2360, 2380, 2400 2415 1001500 300, 1500, 4700 1900 2100 2300 2500, 2700, 3000
Frequency (MHz) Frequency (Hz)
Site THOSHY Site THOS-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW-3000.000KHz RBIW:1000.000KHz VBW-3000.000KHz
Level (dBm) Date: 2024-10-22 Level (dBm) Date: 2024-10-22
134 138 1
25| 25
8.8 188
3540 350 FCC CLASS B(AVG)[CON
AVg . 5 3W 51 JM‘_,_,_.___L.__—‘—’-»’/'M e ———
75| 75|
838 438
1903310 2320 2340 2380. 2400 2415 1001500 300, 1500, 4700 1900 2100 2300 2500, 2700, 30
Frequency (MHz) Frequency (Hz)
Site THOSHY Site THOSHY
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition < FCC CLASSBAVG)_CON ANT_GAIN+3 HORIZONTAL
RBV/:1000.000KHz VBW-0.820KHz RBIW:1000.000KHz VBW-0.820KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI 2.4GHz 2400~2483.5MHz
ogLevel @Bm) Date: 2024-10-22 oLevel @Bm) Date: 2024-10-22
138 138
25 -25
188 188 FCCCLASSBICON
-35.0| 1 -35.0)
Peak ; ! d
513 513
675 7.5
838 838
10023102320 2340 2360. 2400 2420, 2440, 2450 1001000 1300, 1500 1700,  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOSHY
Condition FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBWV1000.000KHz VBW-3000.000KHz RBAV:1000.000KHz VEW:3000.000KHz
Level (dBm) Date: 2024-10-22 Level (dBm) Date: 2024-10-22
138 138
25 25
188 188
364 350 FCC CLASS-B(AVG) |CON
AVg . st 3M 51 3_’_‘_‘_/1_’_4__#"’/’”
67.5 7.5
838 238
19023102320, 2340, 2360, 2380, 2400, 2120, 2440, 2450 %5000 1300, 1500, 1700, 1900. 2100 2300  2500.  2700. 3000
Frequency (MHz) Frequency (MHz)
Site g THOS-HY
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition :FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBWV:1000.000KHz VBW.-0.820KHz RBY:1000.000KHz VBW.0.820KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI 2.4GHz 2400~2483.5MHz
ogLevel @Bm) Date: 2024-10-22 oLevel @Bm) Date: 2024-10-22
138 138
25 -25
188 188 FCCCLASSBICON
350 350
1
Peak 513 51.3| k
I
675 7.5
838 838
10023102320 2340 2360. 2400 2420, 2440, 2450 1001000 1300, 1500 1700.  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOSHY
Condition FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBWV1000.000KHz VBW-3000.000KHz RBAV:1000.000KHz VEW:3000.000KHz
Level (dBm) Date: 2024-10-22 Level (dBm) Date: 2024-10-22
138 138
25 25
188 188
364 350 FCC CLASS-B(AVG) |CON
Avg 1
- 513 513
67.5 7.5
838 238
19023102320, 2340, 2360, 2380, 2400 2120, 2440, 2450 %5000 1300, 1500, 1700, 1900. 2100 2300  2500.  2700. 3000
Frequency (MHz) Frequency (MHz)
THOS-HY THOS-HY
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition :FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBWV:1000.000KHz VBW.-0.820KHz RBY:1000.000KHz VBW.0.820KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11b CH06 2437MHz - R

CSE

Fundamental

Avg. o

FCC CLASS-B_AVG_BE
3

%2130

Condition

2440, 2450, 2460, 170,
Frequency (MHz)

THO5-HY

: FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL

RBVV:1000.000KHz VBW-0.820KHz

2480, 2490, 2500

4pLevel (dBm) Date: 2024-10-22
13.8f
-2.5|
-18.8| FCCCLASS B_PK_BE
-35.0|
Peak =3 Left Blank
-83.8]
1002430 2440. 2450. 2460. 2480. 2490. 2500
Frequency (MHz)
Site: THO5-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW-3000.000KHz
Level (dBm) Date: 2024-10-22
13.8

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11b CH10 2457MHz

RBVV:1000.000KHz VBW-0.820KHz

RBW:1000.000KHz VBW:0.820KHz

o Level (dBm) Date: 2024-10-22 LoLevel (4Bm) Date: 2024-10-22
13.8f 13.8
-2.5( -2.5
-18.8| FCOCLASS B_PK_BE -18.8| FCC CLASS B.CON.
\
-35.0| -35.0|
it it lddase
Peak 13 513
-83.8] -83.8|
1005440 2450. 2460. 2470. 2480. 2490. 2500 1093000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site THO5-HY Site THO5-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW-1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024-10-22 Level (dBm) Date: 2024-10-22
13.8 13.8f
-2.5( -2.5
354 FCC CLASSB_AVG_BE 359 FCC CLASS-B(AVG) |CON
]
Avg. 51 WHL____”IJIJ
67.5] 67.5]
-83.8] -83.8]
-10 2440 2450, 2460. 2470, 2480. 2490, 2500 10 1000 1300, 1500, 1700, 1900. 2100, 2300, 2500, 2700. 3000
Frequency (MHz) Frequency (MHz)
- THO5-HY
Condition : FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition : FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran . FCC RADIO TEST REPORT Report No. : FR491243B

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11b CH11 2462MHz

1 CSE Fundamental

13.8| 13.8

-2.5| -2.5
-18.8| FCCCLASS B _PK BE -18.8| FCCCLASS B CON
-35.0| -35.0|

[WK T 'J,JJ
T "
Peak s

-51.3| -51.3|
-83.8] -83.8|

10

1002460 2463.2465.2467.2469.2471.2475.2475.2477 2479.2401.2483 2485.2407.2489.2491 2493 24952497, 2500 1000 1300, 1500 1700 1900 2100 2300. 2500 2700, 3000
Frequency (MHz) Frequency (MHz)
Site THOS-HY Sie THOS-HY
Condtion FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL Condtion FCC CLASS-B_CON ANT_GAIN+3 HORZONTAL
RBIW: 1000.000KHz VBW:3000.000KHz RBW:1000.000KHz VBW:3000.000KHz
Lovel (dBm) Date: 2024-11.01 Level @Bm) Date: 2024-11-01
139 138
25 25|
189 188
364 FCQCLASS B_AVG_BE 350 FCC CLASS BIAVG)[CON
) B N PN N
Avg . 513 51 JV»FJL*’M’JJ
675 575
Y 238
1002460 2463.2465.2467.2409.2471.2473.2475.2477.2479.2401.2483.2485.2407.2489.2491.2491.2495.2487. 2500 1001000 1300, 1500, 1700 1900, 2100 2300 2500 2700, 3000
Frequency (MHz) Frequency (MHz)
Site THOS-HY Sie 4
Condition  FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condtion < FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORZONTAL
RBIW: 1000.000KHz VBW-0.830KHz RBV1000.000KHz VBW:0.820KHz

TEL : 886-3-327-0868 Page Number : D1-7 of 72
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11b CH12 2467MHz

g Level (dBm) Date: 2024-10-22 LoLevel (4Bm) Date: 2024-10-22
13.8] 138
2.5 2.5/
-18.8 FCCCLASSB PK BE -18.8 FCCCLASSB CON
-35.0 1 -35.0
.
Peak . ‘
-51.3| 51,
-83.8 838
1002460 2463.2465.2467.2460.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 %4000 1300 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site THOS-HY Site THOS-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW-:1000.000KHz VBW:3000.000KHz RBW:1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024-10-22 Level (dBm) Date: 2024-10-22
13.8 138
1
2.5 2.5/
30 FCGCLASSB AVG_BE 350 FCC CLASS-B(AVG) |[CON
Avg. wy
-67.5] 7.5
-83.8 -83.8
1002460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 1901000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
-t i THOS-HY
Condition : FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition : FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:0.820KHz RBW:1000.000KHz VBW:0.820KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran . FCC RADIO TEST REPORT Report No. : FR491243B

WIFI 2.4GHz 2400~2483.5MHz
 Level@am) Date: 2024-10.22 - Level gam) Date: 202410.22
13.8] 13.8]
2.5 -2.5(
-18.8| FCCCLASS B _PK BE -18.8| FCCCLASS B CON
-35.0 + -35.0
Peak ) -
-51.3| -51.3|
o1 o7
-83.8 -83.8
1002460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 1004000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (Miiz) Freauency (Miz)
Site THO5-HY Site THO5-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW-1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024.10.22 Level (4Bm) Date: 2024.10.22
13.8] 13.8]
2.5 -2.5
189 108
350 1 FCCCLASS-B_AVG_BE 359 FCC CLASS-B(AVG) |CON
Avg - -51.3) -51.3|
67.5( 67.5(
-83.8 -83.8
1002460 2463.2465.2467.2460.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 19000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (Miiz) Freauency (Miiz)
Site -t Site -
Condition : FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition : FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW-0 .820KHz RBW:1000.000KHz VBW-0.820KHz

TEL : 886-3-327-0868 Page Number : D1-9 of 72
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seamran . FCC RADIO TEST REPORT Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge)

WIFI 2.4GHz 2400~2483.5MHz
ANT 802.11g CHO1 2412MHz

Level (dBm) Date: 2024-10-22 Level (dBm) Date: 2024-10-22
138 138
2.5 25|
183 188 FCCCLASSBICON
1
35. 35
. " "
Peak =13 i
615 515
838 838
1002310 2320, 2340, 2360. 2380. 2400, 2415 %1000 1300 1500  1700.  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOS HY Site THOSHY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBVV:1000.000KHz VBW:3000.000KHz RBIY:1000.000KHz VBYV-3000.000KHz
Level (dBm) Date: 2024-10-22 Level (dBm) Date: 2024-10-22
134 138
2.5 25|
189 188
3540 350 FCC CLASS-B(AVG) |CON
Avg. o |
675 575
838 38
1002310 2320, 2340, 2360. 2380. 2400 2415 %000 1300 1500  1700.  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOS HY Site THOSHY
Condition : FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition < FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBVV:1000.000KHz VBW:1.100KHz RBVV:1000.000KHz VBW:1.100KHz

TEL : 886-3-327-0868 Page Number : D1-10 of 72
FAX : 886-3-327-0855




seamran . FCC RADIO TEST REPORT Report No. : FR491243B

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11g CHO02 2417MHz

ogLevel @Bm) Date: 2024-10-22 oLevel @Bm) Date: 2024-10-22
138 138
2.5 -25
188 188 FCCCLASSBICON
JSOM 39
Peak 513 513
6.5 7.5
838 838
10023102320 2340 2360. 2380, 2400 2420, 2440, 2450 1001000 1300, 1500 1700,  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOSHY
Condition FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBWV1000.000KHz VBW-3000.000KHz RBAV:1000.000KHz VEW:3000.000KHz
Level (dBm) Date: 2024-10-22 Level (dBm) Date: 2024-10-22
138 138
2.5 25
18 188
364 350 FCC CLASS-B(AVG) |CON
Avg - 51 JMM// 513
6.5 7.5
838 238
19023102320, 2340, 2360, 2380, 2400, 2120, 2440, 2450 %5000 1300, 1500, 1700, 1900. 2100 2300  2500.  2700. 3000
Frequency (MHz) Frequency (MHz)
Site g Site g
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition :FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBWV:1000.000KHz VBW.1.100KHz RBY:1000.000KHz VBW.1.100KHz

TEL : 886-3-327-0868 Page Number : D1-11 of 72
FAX : 886-3-327-0855



seamran . FCC RADIO TEST REPORT Report No. : FR491243B

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11g CH06 2437MHz - L

spLevel (@Bm) Date: 2024-10-22 oLevel @Bm) Date: 2024-10-22
138 138
2.5 -25
188 188 FCCCLASSBICON
350 350
Peak 513 M o
6.5 7.5
838 838
10023102320 2340 2360. 2380, 2400 2420, 2440, 2450 1001000 1300, 1500 1700.  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOSHY
Condition FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBWV1000.000KHz VBW-3000.000KHz RBAV:1000.000KHz VEW:3000.000KHz
Level (dBm) Date: 2024-10-22 Level (dBm) Date: 2024-10-22
138 138
2.5 25
18 188
364 350 FCC CLASS-B(AVG) |CON
Av ;
. 51 SM 513
67.5 7.5
838 238
19023102320, 2340, 2360, 2380, 2400, 2120, 2440, 2450 %5000 1300, 1500, 1700, 1900. 2100 2300  2500.  2700. 3000
Frequency (MHz) Frequency (MHz)
Site g Site g
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition :FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBWV:1000.000KHz VBW.1.100KHz RBY:1000.000KHz VBW.1.100KHz

TEL : 886-3-327-0868 Page Number : D1-12 of 72
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11g CH06 2437MHz - R

CSE

Fundamental

spLevel (@Bm)

Date: 2024-10-22

Peak

FCCCLASS B_PK_BE

R TN

Site

Condition

1002430 2440, 2450, 2460, 2470, 2480,

Frequency (MHz)
THO5HY
FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz

2490, 2500

Left Blank

Level (dBm)

Date: 2024-10-22

FCC CLASS-B_AVG_BE

Avg. o3 S
67.5
838
%2130 2440, 2450, 2460, 70, 2480, 2490, 2500
Frequency (MHz)
Condition FCC CLASS B AVG_BE ANT_ GAIN+3 HORZONTAL

RBVV:1000.000KHz VBW:1.100KHz

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-13 of 72



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11g CH10 2457MHz

Avg. o

67.5
838
%2420 2450, 2460, 2410, 2480, 2490, 2500
Frequency (MHz)
Site g
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL

RBVV:1000.000KHz VBW:1.100KHz

)
13.8f 13.8
-2.5( -2.5
-18.8] FCOCLASS B_PK_BE -18.8| FCC CLASS B.CON.
.
-35.0| -35.0|
|
s st b
Peak 13 513
-83.8] -83.8|
1005440 2450. 2460. 2470. 2480. 2490. 2500 1093000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site THO5-HY Site THO5-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW-1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024-10-22 Level (dBm) Date: 2024-10-22
13.8 13.8f
-2.5( -2.5
350 FCC CLASSB_AVG_BE 359 FCC CLASS-B(AVG) |CON

'5”‘,..»07_—«*————’@—’-’)

67.5
838
%000 1300 1500 1700,  1900. 2100, 2300, 2500, 2700 3000
Frequency (MHz)
THO5-HY
Condition : FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

RBW:1000.000KHz VBW:1.100KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-14 of 72



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11g CH11 2462MHz

CSE

Fundamental

spLevel (@Bm) Date: 2024-10-22 oLevel (@Bm) Date: 2024-10-22
138 138
25 25|
188 FCCCLASS BLPK BE 188 FCCCLASSBICON
350 -35.0)
Peak 513 513
675 67.5|
838 838
1002460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 1901000 1300, 1500.  1700.  1900.  2100.  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THo5HY Site THOS-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBV:1000.000KHz VBW:3000.000KHz RBW:1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024-10-22 Level (dBm) Date: 2024-10-22
138 138
25 25|
188 1838
364 FCC CLASS B AVG BE 350 FCC CLASS B(AVG) |CON
AVg . 513 51 JWNM#_/I
-67.5] 67,51
838 838
1902460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2463.2485.2467.2469.2491.2493.2495.2497. 2500 %1000 1300, 1500, 1700, 1900,  2100.  2300.  2500.  2700. 3000
Frequency (MHz) Frequency (MHz)
Site 3 THOS-HY
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition + FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

RBVV:1000.000KHz VBW:1.100KHz

RBW:1000.000KHz VBW:1.100KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-15 of 72




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11g CH12 2467MHz

CSE

Fundamental

spLevel (@Bm)

Date: 2024-10-22 sgLevel (@Bm)

Date: 2024-10-22

Avg. o

FCQ CLASS-B_AVG_BE

13.8] 13.8]
2.5 -2.5(
-18.8| FCCCLASS B _PK BE -18.8| FCCCLASS B CON
1
4 v’%ﬁﬂfm«w >
Peak 13 s
o1 575
-83.8 -83.8
1002460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 1004000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site THO5-HY Site THO5-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW-1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024-10-22 Level (dBm) Date: 2024-10-22
13.8] 13.8]
2.5 -2.5
oy 108
-35.0 -35.0|

FCC CLASS BIAVG) |CON

Condition

1992450 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500

Frequency (MHz)

: FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL
RBVV:1000.000KHz VBW:1.100KHz

'5”‘,“4\._.,/—"——————*&‘#

%1000

Condition

1300 1500 1700, 1900, 2100, 2300, 2500,

Frequency (MHz)

THO5-HY
: FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

RBW:1000.000KHz VBW:1.100KHz

2700, 3000

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number :D

1-16 of 72



seamran . FCC RADIO TEST REPORT Report No. : FR491243B

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11g CH13 2472MHz

1 CSE Fundamental

g Level (dBm) Date: 2024-10-22 4gLevel (dBm) Date: 2024-10-22
138 138
2.5 -25
188 FCCCLASS BLPK_BE 188 FCCCLASSBICON
N % -
Peak 513 513 = s .
6.5 7.5
838 838

10

1002460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 1000 1300, 1500.  1700.  1900.  2100.  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THo5HY Site THOS-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBV:1000.000KHz VBW:3000.000KHz RBW:1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024-10-22 Level (dBm) Date: 2024-10-22
138 138
25 25|
18.8 1838
3540 FCC CLASS B AVG BE 350 FCC CLASS-B(AVG) |CON
AVg . 513 513
67.5) 67,51
838 838
1902460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2463.2485.2467.2469.2491.2493.2495.2497. 2500 %1000 1300, 1500, 1700, 1900,  2100.  2300.  2500.  2700. 3000
Frequency (MHz) Frequency (MHz)
Site 3 Site -+
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition + FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBV:1000.000KHz VBW:1 100KHz RBW:1000.000KHz VBW: 1 100KHz

TEL : 886-3-327-0868 Page Number : D1-17 of 72
FAX : 886-3-327-0855



seamran . FCC RADIO TEST REPORT Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge)

WIFI 2.4GHz 2400~2483.5MHz
Level (dBm) Date: 20241025 Level (dBm) Date: 2024-10-25
138 138
2.5 25|
183 188 FCCCLASSBICON
1
35. 35
Peak bt e i
513 513
615 515
838 838
1903310 2320 2340, 2360 2380 2400. 2420 2440 %1000 1300 1500  1700.  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOS HY Site THOSHY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBVV:1000.000KHz VBW:3000.000KHz RBIY:1000.000KHz VBYV-3000.000KHz
Level (dBm) Date: 2024-10-25 Level (dBm) Date: 2024-10-25
134 138
2.5 25|
189 188
3540 350 FCC CLASS-B(AVG) |CON
Avg. e
675 575
838 38
1903310 2320 2340, 2360 2380, 2400. 2420 2440 %000 1300 1500  1700.  1900. 2100  2300.  2500. 2700 3000
Frequency (MH2) Frequency (MHz)
Site THOS HY Site THOSHY
Condition : FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition < FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBVV:1000.000KHz VBW:1.200KHz RBVV:1000.000KHz VBW:1.200KHz

TEL : 886-3-327-0868 Page Number : D1-18 of 72
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11n HT20 CH02 2417MHz

ogLevel @Bm) Date: 2024-10-25 oLevel @Bm) Date: 2024-10-25
138 138
25 -25
188 188 FCCCLASSBICON
T
350 350
Peak i Py
513 51
675 7.5
838 838
10023102320 2340 2360. 2380, 2400 2420, 2440, 2450 1001000 1300, 1500 1700,  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOSHY
Condition FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBWV1000.000KHz VBW-3000.000KHz RBAV:1000.000KHz VEW:3000.000KHz
Level (dBm) Date: 2024-10-25 Level (dBm) Date: 2024-10-25
138 138
25 25
188 188
364 350 FCC CLASS-B(AVG) |CON
Avg . 5 3M~»/"/ 51 JWM*J
67.5 7.5
838 238
19023102320, 2340, 2360, 2380, 2400, 2120, 2440, 2450 %5000 1300, 1500, 1700, 1900. 2100 2300  2500.  2700. 3000
Frequency (MHz) Frequency (MHz)
Site g THOS-HY
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition +FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBWV:1000.000KHz VBW.1.200KHz RBY:1000.000KHz VBW.:1.200KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

D1-19 of 72



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11n HT20 CH06 2437MHz - L

ogLevel @Bm) Date: 2024-10-24 oLevel @Bm) Date: 2024-10-24
138 138
25 -25
188 188 FCCCLASSBICON
350 1 350
Peak 13 3
675 7.5
838 838
1002310 2320. 2340 2360 2400 2420 2437 1001000 1300, 1500 1700.  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOSHY
Condition FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBWV1000.000KHz VBW-3000.000KHz RBAV:1000.000KHz VEW:3000.000KHz
Level (dBm) Date: 2024-10-24 Level (dBm) Date: 2024-10-24
138 138
25 25
188 188
364 350 FCC CLASS-B(AVG) |CON
AVg . 51 JM 51 JM/—/\‘JJ
67.5 7.5
838 238
19023102320, 2340, 2360, 2380, 2400, 2120, 2440, 2450 %5000 1300, 1500, 1700, 1900. 2100 2300  2500.  2700. 3000
Frequency (MHz) Frequency (MHz)
Site g Site g
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition +FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBWV:1000.000KHz VBW.1.200KHz RBY:1000.000KHz VBW.:1.200KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-20 of 72



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11n HT20 CH06 2437MHz - R

CSE

Fundamental

spLevel (@Bm)

Date: 2024-10-24

Peak

FCCCLASS B_PK_BE

4

Akl oo ity

002437

Site
Condition

2450, 2460,
Frequency (MHz)

THO5HY

FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz

2480, 2490, 2500

Left Blank

Level (dBm)

Date: 2024-10-24

Avg. o

FCC GLASS-B_AVG_BE
e S———

1902437

Condition

2450, 2460, 2470,

Frequency (MHz)
THO5-HY

: FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL
RBVV:1000.000KHz VBW:1.200KHz

2480, 2490, 2500

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-21 of 72



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11n HT20 CH10 2457MHz

5 Level (dBm) Date: 2024-10-25 oLevel (@Bm) Date: 2024-10-25

13.8] 13.8]

2.5 2.5/

-18.8| FCCCLASSB PK BE -18.8| FCCCLASSB CON

1
-35.0 -35.0
Peak -

-51.3| -51.3]

7.5 75|

-83.8 -83.8

1002400 2450. 2460. 2470. 2480. 2490. 2500 1004000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000

Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOSHY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW-3600.000KHz RBW-1000.000KHz VBIW-3000.000KHz
Level (dBm) Date: 2024-10-25 Level (dBm) Date: 2024-10-25

13.8] 13.8]

2.5 2.5/

8. 188

350 FCC CLASS-B_AVG_BE 359 FCC CLASS B(AVG) [CON

AVg . 513 51 JM’_’//

-67.5( 67.5(

-83.8 -83.8

1002420 2450, 2460. 2470. 2480. 2490. 2500 19000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000

Frequency (MHz) Frequency (MHz)
-t Site -
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condtion < FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:1.200KHz RBW:1000.000KHz VBW-:1.200KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number :

D1-22 of 72




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11n HT20 CH11 2462MHz

CSE

Fundamental

Date: 2024-10-25

g Level (dBm) Date: 2024-10-25 4gLevel (dBm)
138 138
2.5 -25
188 FCCCLASS BLPK_BE 188 FCCCLASSBICON
1
350 350
Peak
675 7.5
838 838
1002460 2463.2465.2467.2469.2471.2473.2475.2477.2479. 2451 2483.2485.2467.2489.2491.2493.2495.2497. 2500 1001000 1300, 1500 1700,  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOSHY
Condition FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBWV1000.000KHz VBW-3000.000KHz RBAV:1000.000KHz VEW:3000.000KHz
Level (dBm) Date: 2024-10-25 Level (dBm) Date: 2024-10-25
138 138
2.5 25
188 188
364 FCOCLASS B AVG BE 350 FCC CLASS BAVG)[CON
Avg. wy
67.5 7.5
838 238
1902460 2462.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 %5000 1300, 1500, 1700, 1900. 2100 2300,  2500.  2700. 3000
Frequency (MHz) Frequency (MHz)
Site g THOS-HY
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition +FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

RBVV:1000.000KHz VBW:1.200KHz

RBW:1000.000KHz VBW:1.200KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-23 of 72




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11n HT20 CH12 2467MHz

4 Level (dBm) Date: 20241025 o Level (4Bm) Date: 2024.10.25
13.8] 13.8]
2.5 -2.5(
-18.8| FCCCLASS B _PK BE -18.8| FCCCLASS B CON
BEBRERE
-35.0 -35.0
Peak ' i :
-51.3| -51.3|
s s
-83.8 -83.8
1002460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 1004000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site THO5-HY Site THO5-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW-1000.000KHz VBW-3000.000KHz
Level (dBm) Date: 2024.10.25 Level (4Bm) Date: 2024.10.25
13.8] 13.8]
2.5 -2.5
. s
350 FCCCLASS-B_AVG_BE 359 FCC CLASS B(AVG) [CON
Avg . 513 513
67.5 67.5
-83.8 -83.8
1002460 2463.2465.2467.2460.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 19000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site -t THO5-HY
Condition : FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition - FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

RBVV:1000.000KHz VBW:1.200KHz

RBW:1000.000KHz VBW:1.200KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-24 of 72




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11n HT20 CH13 2472MHz

CSE

Fundamental

RBVV:1000.000KHz VBW:1.200KHz

13.8f 13.8
-2.5( -2.5(
-18.8| FCCCLASS B _PK BE -18.8| FCCCLASS B CON
-35.0] o -35.0
Peak st i i
-51.3| 51
-83.8] -83.8|
1002460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 1093000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site THO5-HY Site THO5-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW-1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024-10-25 Level (dBm) Date: 2024-10-25
13.8 13.8f
-2.5( -2.5
350 FCCCLASSB_AVG_BE 359 FCC CLASS-B(AVG) |CON
Avg . 51.3] 513
-67.5] 7.5
-83.8] -83.8]
1002460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491,2493.2495.2497. 2500 10041000 1300, 1500, 1700, 1900. 2100, 2300, 2500, 2700. 3000
Frequency (MHz) Frequency (MHz)
Site - THO5-HY
Condition : FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition : FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

RBW:1000.000KHz VBW:1.200KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-25 of 72



seamran . FCC RADIO TEST REPORT Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11ax HE20 Full CHO1 2412MHz

ogLevel @Bm) Date: 2024-10-18 oLevel @Bm) Date: 2024-10-18
138 138
2.5 -25
188 188 FCCCLASSBICON
350 350
Peak . " .
513 51
6.5 7.5
838 838
1002310 2320 2340 2360 2380, 2400. 2420 2440 1001000 1300, 1500 1700,  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOSHY
Condition FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBWV1000.000KHz VBW-3000.000KHz RBAV:1000.000KHz VEW:3000.000KHz
Level (dBm) Date: 2024-10-18 Level (dBm) Date: 2024-10-18
138 138
2.5 25
18 188
364 350 FCC CLASS-B(AVG) |CON
AVg . s 3M// 51 Jw’_‘M___._/J
6.5 7.5
838 238
1902310 2320, 2340, 2360, 2380, 2400, 2120, 2440 %5000 1300, 1500, 1700, 1900. 2100 2300,  2500.  2700. 3000
Frequency (MHz) Frequency (MHz)
Site THOS-HY Site THOS-HY
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition +FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBWV:1000.000KHz VBW.1.500KHz RBY:1000.000KHz VBW.:1.500KHz

TEL : 886-3-327-0868 Page Number : D1-26 of 72
FAX : 886-3-327-0855



seamran . FCC RADIO TEST REPORT Report No. : FR491243B

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11ax HE20 Full CH02 2417MHz

ogLevel @Bm) Date: 2024-10-18 oLevel @Bm) Date: 2024-10-18
138 138
2.5 -25
188 188 FCCCLASSBICON
1
35 350
Peak ‘ ) | .
513 51
6.5 7.5
838 838
1002310 2320 2340 2360 2380, 2400. 2420 2440 1001000 1300, 1500 1700,  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOSHY
Condition FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBWV1000.000KHz VBW-3000.000KHz RBAV:1000.000KHz VEW:3000.000KHz
Level (dBm) Date: 2024-10-18 Level (dBm) Date: 2024-10-18
138 138
2.5 25
18 188
364 350 FCC CLASS-B(AVG) |CON
g o o
6.5 7.5
838 238
1902310 2320, 2340, 2360, 2380, 2400, 2120, 2440 %5000 1300, 1500, 1700, 1900. 2100 2300  2500.  2700. 3000
Frequency (MHz) Frequency (MHz)
Site g Site g
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition +FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBWV:1000.000KHz VBW.1.500KHz RBY:1000.000KHz VBW.:1.500KHz

TEL : 886-3-327-0868 Page Number : D1-27 of 72
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Full CH06 2437MHz - L

pLevel (@Bm) Date: 2024-10-18 oLevel (@Bm) Date: 2024-10-18
138 138
25 25|
188 188 FCCCLASSBICON
1
350 -35.0)
Peak 513 513
675 67.5|
838 838
1002310 2320. 2340 2360 2400 2420 2437 1001000 1300, 1500 1700.  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOSHY
Condition FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBWV1000.000KHz VBW-3000.000KHz RBAV:1000.000KHz VEW:3000.000KHz
Level (dBm) Date: 2024-10-18 Level (dBm) Date: 2024-10-18
138 138
25 25|
188 1838
364 350 FCC CLASS-B(AVG) |CON
T
Avg. o IR AR 4
67.5 7.5
838 238
19023102320, 2340, 2360, 2380, 2400, 2120, 2440, 2450 %5000 1300, 1500, 1700, 1900. 2100 2300  2500.  2700. 3000
Frequency (MHz) Frequency (MHz)
THOS-HY Site g
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition +FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBWV:1000.000KHz VBW.1.500KHz RBY:1000.000KHz VBW.1.000KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-28 of 72




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Full CH06 2437MHz - R

CSE

Fundamental

spLevel (@Bm)

Date: 2024-10-18

Peak

FCCCLASS B_PK_BE
.

002437

Site
Condition

2450, 2460,

THO5HY

FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz

2480, 2490, 2500
Frequency (MHz)

Left Blank

Level (dBm)

Date: 2024-10-18

Avg. o

FCC GLASS-B_AVG_BE
st |

1902437

Condition

2450, 2460,

THO5-HY

: FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL
RBVV:1000.000KHz VBW:1.500KHz

2470, 2480, 2490, 2500
Frequency (MHz)

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-29 of 72



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Full CH10 2457MHz

Avg. o

FCC CLASS-B_AVG_BE

Condition

2450, 2460, 2480, 2490, 2500

270,
Frequency (MHz)

: FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL

RBVV:1000.000KHz VBW:1.500KHz

vt s 20201018 v et 20241018
\

13.8f 13.8

-2.5( -2.5(

-18.8| FCCCLASS B _PK BE -18.8| FCCCLASS B CON

IR E—
-35.0| -35.0
Peak -

-51.3| -51.3|

o4 o

-83.8] -83.8|

1005440 2450. 2460. 2470. 2480. 2490. 2500 1093000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000

Frequency (MHz) Frequency (MHz)
Site THO5-HY Site THO5-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW-1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024-10-18 Level (dBm) Date: 2024-10-18
13.8 13.8f
;

-2.5( -2.5

2 -

-35.0] -35.0|

FCC CLASS BIAVG) |CON

R

513
67.5
838
%000 1300 1500 1700,  1900. 2100, 2300, 2500, 2700 3000
Frequency (MHz)
Site -+
Condition : FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

RBW:1000.000KHz VBW:1.500KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-30 of 72



seamran . FCC RADIO TEST REPORT Report No. : FR491243B

WIFI 2.4GHz 2400~2483.5MHz
. Level (@Bm) Date: 2024-10-18 - Level (4Bm) Date: 20241018
138 138
25 25|
185 FCCCLASS 8 PK_BE 188 FCC CLASS BlCON
1
350 350
Lot o
Peak st 3
675 575
33 838
1002452 2465. 2467.2469.2471.2473. 2475, 2477. 2479, 2461, 2463, 2485, 2487, 2469, 2491, 2493, 2495, 2497. 2500 1001500 300, 1500 1700 1900 2100 2300 2500 2700 3000
Frequency (MHz) Frequency (MHz)
site THOSHY site THOS-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condtion FCC CLASS-B_CONANT_GAIN#3 HORIZONTAL
RBIW: 1000.000KHz VBW:3000.000KHz RBW-1000.000KHz VBW:3000.000KHz
Level @Bm) Date: 2024-10-18 Level @Bm) Date: 20241018
128 128
25 25|
18.9 188
9 FCC CLAISSB a6 BE 359 FCC CLASSBAVG) |CON
AVg . 513 =S SN . 51 JW’—M’/’MAA‘_’)
7.5 575
33 838
1002452 2485. 2467.2469,2471.2473, 2475, 2477. 2479, 2401, 2463, 2485, 2487, 2489. 2491, 2493, 2495, 2497, 2500 %1000 1300, 1500 1700, 1900, 2100 2300 2500, 2700, 3000
Frequency (MHz) Frequency (MHz)
site g site -
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condtion : FCC CLASS-BAVG)_CON ANT_GAIN+3 HORIZONTAL
RBV: 1000.000KHz VBW.:1.500KHz RBWY-1000.000KHz VBW. 1.500KHz

TEL : 886-3-327-0868 Page Number : D1-31 of 72
FAX : 886-3-327-0855



seamran . FCC RADIO TEST REPORT Report No. : FR491243B

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11ax HE20 Full CH12 2467MHz

1 CSE Fundamental

g Level (dBm) Date: 2024-10-18 4gLevel (dBm) Date: 2024-10-18
138 138
2.5 -25
188 FCCCLASS B PK_BE 188 FCCCLASSBICON
Peak bt ot st
6.5 7.5
838 838

10

1002462 2465. 2467. 2469.2471.2473.2475. 2477.2479. 2481.2483.2485. 2487.2489.2491.2493.2495. 2497. 2500 1000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site THO5-HY Site THO5-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW-1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024-10-18 Level (dBm) Date: 2024-10-18
13.8] 13.8]
2.5 -2.5
104 108
350 FCC CLASS-B AVG_BE 359 FCC CLASS-B(AVG) |CON
Avg. o s = N I B 513
67.5( 67.5(
-83.8 -83.8
1002462 2465. 2467. 2469. 2471. 2473. 2475. 2477. 2479, 2461, 2483.2485. 2487. 2489, 2491, 2493.2495. 2497. 2500 19000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site -t Site -
Condition : FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition : FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:1.500KHz RBW:1000.000KHz VBW-:1.500KHz

TEL : 886-3-327-0868 Page Number : D1-32 of 72
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Full CH13 2472MHz

CSE

Fundamental

Date: 2024-10-18

soLevel (@Bm)

Date: 2024-10-18

g Level (dBm)
13.8 13.8
2.5 -2.5
-18.8 FCCCLASS B PK_BE -18.8 FCCCLASS B CON
;
-35.0 -35.0
i Whdibasestmd it pisgttt
Peak
-83.8 83.8
1002462 2465. 2467. 2469.2471.2473.2475. 2477.2479. 2481.2483. 2485. 2487.2489.2491. 2493, 2495. 2497. 2500 1901000 1300 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THO5-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CONANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW:1000.000KHz VBW-:3000.000KHz
Level (dBm) Date: 2024-10-18 Level (dBm) Date: 2024-10-18
13.8 13.8
2.5 -2.5
250 FCC CLAISS B AVG_BE 350 FCC CLASS B(AVG) |[CON
Avg - 51.3] 51.3]
-67.5| -67.5|
-83.8 83.8
1992452 2465.2467. 2469.2471.2473. 2475, 2477.2479, 2481, 2483. 2485, 2487.2489.2491,2493.2495, 2497, 2500 %000 1300, 1500. 1700. 1900. 2100. 2300 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
i THOS-HY i THOS-HY
Condition : FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL. Condition : FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

RBVV:1000.000KHz VBW:1.500KHz

RBW:1000.000KHz VBW:1.500KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-33 of 72




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 26/0 CH01 2412MHz

RBV:1000.000KHz VBW:3000.000KHz

RBW:1000.000KHz VBV 3000 000KHz

Level (dBm) Date: 2024-10-22 Level (dBm) Date: 2024-10-22
138 138
25 25|
183 188 FCCCLASSBICON
1
354 350
Peak 13 13
675 515
838 838
310 2320 2340, 2360. 2380. 2400, 2415 %1000 1300 1500  1700.  1900. 2100  2300.  2500. 2700 30
Frequency (MHz) Frequency (MHz)
Site THOS HY Site THOSHY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL

Level (dBm)

Date: 20241022 Level (dBm)

Date: 2024-10-22

Avg.

FCC CLASS-B(AVG) [CON

2310 2320,

Site
Condition :

2340, 2380.

Frequency (MHz)

THO5HY

FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL
RBVV:1000.000KHz VBW-2.200KHz

2400, 2415

Site
Condition

1000, 2100,
Frequency (MHz)

1300 1500. 1700, 2300,

THOSHY

: FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

RBW:1000.000KHz VBW:2.200KHz

2500,

2700,

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-34 of 72




SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 26/0 CH02 2417MHz

ogLevel @Bm) Date: 2024-10-22 oLevel @Bm) Date: 2024-10-22
138 138
25 -25
188 188 FCCCLASSBICON
T
350 350 WMJ
rnsmtfes gl
Peak . et
513 513
675 7.5
838 838
10023102320 2340 2360. 2400 2420, 2440, 2450 1001000 1300, 1500 1700,  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOSHY
Condition FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBWV1000.000KHz VBW-3000.000KHz RBAV:1000.000KHz VEW:3000.000KHz
Level (dBm) Date: 2024-10-22 Level (dBm) Date: 2024-10-22
138 138 1
25 25
188 188
350 N 359 FCC CLASS B(AVG) [CON
Avg . 51 3WMW 51 JW_L_AA_-_‘W_’#I})’J/
67.5 7.5
838 238
19023102320, 2340, 2360, 2380, 2400, 2120, 2440, 2450 %5000 1300, 1500, 1700, 1900. 2100 2300  2500.  2700. 3000
Frequency (MHz) Frequency (MHz)
g THOS-HY
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition :FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBWV:1000.000KHz VBW.:2 200KHz RBY:1000.000KHz VBW.:2.200KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number :

D1-35 of 72




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI 2.4GHz 2400~2483.5MHz
ANT 802.11ax HE20 Partial 26/4 CH06 2437MHz - L
1 CSE Fundamental
ogLevel @Bm) Date: 2024-10-22 oLevel @Bm) Date: 2024-10-22
138 138
2.5 -25
188 188 FCCCLASSBICON
1
350 350
Peak 13 3 I
675 7.5
838 838
10023102320 2340 2360. 2400 2420, 2440, 2450 1001000 1300, 1500 1700.  1900. 2100  2300.  2500. 2700 3000
Frequency (MH2) Frequency (WHz)
Site THOSHY Site THOSHY
Condition FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBWV1000.000KHz VBW-3000.000KHz RBAV:1000.000KHz VEW:3000.000KHz
Level (dBm) Date: 2024-10-22 Level (dBm) Date: 2024-10-22
138 138
2.5 25
1.3 188
364 350 FCC CLASS-B(AVG) |CON
1
Avg. - M
67.5 7.5
838 238
19023102320, 2340, 2360, 2380, 2400, 2120, 2440, 2450 %5000 1300, 1500, 1700, 1900. 2100 2300  2500.  2700. 3000
Frequency (MH2) Frequency (WHz)
Site g Site g
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition :FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBWV:1000.000KHz VBW.:2 200KHz RBY:1000.000KHz VBW.:2.200KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-36 of 72



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 26/4 CH06 2437MHz - R

CSE

Fundamental

spLevel (@Bm)

Date: 2024-10-22

FCCCLASS B_PK_BE
.

-35.0|
Peak s Left Blank

-83.8]

1002430 2440. 2450. 2460. 2480. 2490. 2500

Frequency (MHz)
Site THO5-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz
13.8

Avg. o

FCC CLASS-B_AVG_BE

%2130

Condition

2440, 2450,

THO5-HY

: FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL

RBVV:1000.000KHz VBW:2.200KHz

2460, 170,
Frequency (MHz)

2480, 2490, 2500

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-37 of 72




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 26/8 CH10 2457MHz

T bate:2024-1022 " evel gBm) Date: 20241022
13.8] 13.8]
2.5 -2.5(
-18.8| FCCCLASS B _PK BE -18.8| FCCCLASS B CON
- e ,MUJN M‘w
Peak . "
-51.3| -51.3|
o4 7
-83.8 -83.8
1002400 2450. 2460. 2470. 2480. 2490. 2500 1004000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site THO5-HY Site THO5-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW-1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024-10-22 Level (dBm) Date: 2024-10-22
13.8] 13.8]
2.5 -2.5
189 138
350 FCC CLASS-B_AVG_BI 359 FCC CLASS B(AVG) [CON
Avg. oy
-67.5( 67.5(
-83.8 -83.8
1002420 2450, 2460. 2470. 2480. 2490. 2500 19000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
THO5-HY Site THO5-HY
Condition : FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition : FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:2 200KHz RBW:1000.000KHz VBW:2 200KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-38 of 72




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 26/8 CH11 2462MHz

g Level (dBm) Date: 2024-10-23 LoLevel (4Bm) Date: 2024-10-23
13.8f 13.8
-2.5( -2.5(
-18.8| FCCCLASS B _PK BE -18.8| FCCCLASS B CON
—_— e
-35.0| -35.0
et
Peak . bt e
-51.3| 51
o4 o
-83.8] -83.8|
1002460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 1093000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site THO5-HY Site THO5-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW-1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024-10-23 Level (dBm) Date: 2024-10-23
13.8 13.8f
-2.5} -2.5
2 -
350 FCCCLASSB_AVG_BE 359 1 FCC CLASS-B(AVG)_ [CON
%
Avg . 51.3] 513
-67.5| -67.5|
-83.8] -83.8]
1002460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 10041000 1300, 1500, 1700, 1900. 2100, 2300, 2500, 2700. 3000
Frequency (MHz) Frequency (MHz)
- THO5-HY
Condition : FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition : FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

RBVV:1000.000KHz VBW:2.200KHz

RBW:1000.000KHz VBW:2.200KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number :D

1-39 of 72



seamran . FCC RADIO TEST REPORT Report No. : FR491243B

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11ax HE20 Partial 26/8 CH12 2467MHz

1 CSE Fundamental

g Level (dBm) Date: 2024-10-23 4gLevel (dBm) Date: 2024-10-23
138 138
2.5 -25
188 FCCCLASS BLPK_BE 188 FCCCLASSBICON
> % e WWJ
Peak 13 3
6.5 7.5
838 838

10

1002460 2463.2465.2467.2469.2471.2473.2475.2477.2479. 2451 2483.2485.2467.2489.2491.2493.2495.2497. 2500 1000 1300, 1500 1700.  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOSHY
Condition FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBWV1000.000KHz VBW-3000.000KHz RBAV:1000.000KHz VEW:3000.000KHz
Level (dBm) Date: 2024-10-23 Level (dBm) Date: 2024-10-23
138 138 N
2.5 25
18 188
3540 FCOCLASS B AVG BE 350 FCC CLASS-B(AVG) |CON
AVg - 51.3| M 51.3]
6.5 7.5
838 238
1902460 2462.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 %5000 1300, 1500, 1700, 1900. 2100 2300,  2500.  2700. 3000
Frequency (MHz) Frequency (MHz)
Site g Site g
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition :FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBWV:1000.000KHz VBW.:2 200KHz RBY:1000.000KHz VBW.:2.200KHz

TEL : 886-3-327-0868 Page Number : D1-40 of 72
FAX : 886-3-327-0855



seamran . FCC RADIO TEST REPORT Report No. : FR491243B

WIFI 2.4GHz 2400~2483.5MHz
ANT 802.11ax HE20 Partial 26/8 CH13 2472MHz

1 CSE Fundamental

g Level (dBm) Date: 2024-10-23 4gLevel (dBm) Date: 2024-10-23
13.8] 13.8]
2.5 -2.5(
-18.8| FCCCLASS B _PK BE -18.8| FCCCLASS B CON
359 m > \ﬂ
Peak 13 513
675 75|
-83.8 -83.8

10

1002460 2463.2465.2467.2469.2471.2473.2475.2477.2479. 2451 2483.2485.2467.2489.2491.2493.2495.2497. 2500 1000 1300, 1500 1700,  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOSHY
Condition FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBWV1000.000KHz VBW-3000.000KHz RBAV:1000.000KHz VEW:3000.000KHz
Level (dBm) Date: 2024-10-23 Level (dBm) Date: 2024-10-23
138 138
2.5 25
18 188
3540 FCOCLASS B AVG BE 350 FCC CLASS B(AVG) |CON
Avg. RIS e
6.5 7.5
838 238
1902460 2462.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 %5000 1300, 1500, 1700, 1900. 2100 2300,  2500.  2700. 3000
Frequency (MHz) Frequency (MHz)
Site THOS-HY Site g
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition :FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBWV:1000.000KHz VBW.:2 200KHz RBY:1000.000KHz VBW.:2.200KHz

TEL : 886-3-327-0868 Page Number : D1-41 of 72
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 52 (Band Edge)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 52/37 CHO1 2412MHz

Level (dBm) Date: 2024-10-23 Level (dBm) Date: 2024-10-23
4
139 138
2.5 -2.5
-18.8) -18.8| FCC CLASS-B CON
™ - M‘H
Peak B s s
67.5| 675
-83.8] -83.8]
1992310 2320. 2340. 2360. 2380. 2400. 2415 191000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Freauency (MHz)
Site THOS-HY Sie THOS-HY
Condtion FCC CLASSB_PK_BE ANT GAIN+3 HORZONTAL Condtion FCC CLASS-B_CONANT GAIN+3 HORZONTAL
RBU: 1000.000KHz VBW:3000.000KHz RBVY-1000.000KHz VBIW:3000.000KHz
Level (dBm) Date: 2024-10-23 Level (dBm) Date: 2024-10-23
13.8] 13.8] +
25 25|
18.8| -18.8
354 354 FCC CLA'SS-B(AVG) |CON
AVg . ™ 3WWWM 51 JMNMJ/
67.5| 67.5/
-83.8| -83.8|
1992310 2320. 2340. 2360. 2380. 2400. 2415 199000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Freauency (MHz)
Site THOS-HY Sie THOS-HY
Condtion - FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition - FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORZONTAL
RBUV: 1000.000KHz VBW-2 400KHz RBVV:1000.000KHz VBW:2 400KHz

TEL : 886-3-327-0868 Page Number : D1-42 of 72
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 52/37 CH02 2417MHz

RBVV:1000.000KHz VBW:2.400KHz

RBW:1000.000KHz VBW:2.400KHz

ogLevel @Bm) Date: 2024-10-23 oLevel @Bm) Date: 2024-10-23
|
138 138
25 -25
188 188 FCCCLASSBICON
350 350 W,J
Peak bbbt "
513 513
675 7.5
838 838
10023102320 2340 2360. 2400 2420, 2440, 2450 1001000 1300, 1500 1700,  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOSHY
Condition FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBWV1000.000KHz VBW-3000.000KHz RBAV:1000.000KHz VEW:3000.000KHz
Level (dBm) Date: 2024-10-23 Level (dBm) Date: 2024-10-23
138 138
25 25
188 188
364 350 FCC CLASS-B(AVG) |CON
AVg . st 3M 51 JW
67.5 7.5
838 238
19023102320, 2340, 2360, 2380, 2400, 2120, 2440, 2450 %5000 1300, 1500, 1700, 1900. 2100 2300  2500.  2700. 3000
Frequency (MHz) Frequency (MHz)
ite g THOS-HY
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition :FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number :D

1-43 of 72




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 52/38 CH06 2437MHz - L

Avg. o

1923102320,

Condition

2340, 2360, 2380 2400, 2420, 2440, 2450
Frequency (MHz)
THO5-HY
: FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL
RBVV:1000.000KHz VBW:2.400KHz

13.8f 13.8
-2.5( -2.5
-18.8| -18.8| FCC CLASS B.CON.
1
-35.0| -35.0|
Peak 513 513
-83.8] -83.8|
10033102320, 2340. 2360. 2380. 2400. 2420. 2440. 2450 1093000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site THO5-HY Site THO5-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW-1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024-10-23 Level (dBm) Date: 2024-10-23
13.8 13.8f
-2.5( -2.5
-35.0| -35.0|

FCC CLASS BIAVG) |CON

-67.5¢
-83.8
19000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz)
Site -
Condition : FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

RBW:1000.000KHz VBW:2.400KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-44 of 72




SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 52/38 CH06 2437MHz - R

CSE

Fundamental

spLevel (@Bm)

Date: 2024-10-23

FCCCLASS B_PK_BE
.

350
Peak s Left Blank
675
838
002430 2440, 2450 2460, 2480, 2490 2500
Frequency (MHz)
Site THOSHY
Condition FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL
RBWV1000.000KHz VBW-3000.000KHz
Level (dBm) Date: 2024-10-23
138
25
188
364 FCC CLASSB_AVG BE
Avg. o s SN Left Blank
67.5
838
%2130 2440, 2450, 2460, 70, 2480, 2490, 2500
Frequency (MHz)
THOS-HY
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL

RBVV:1000.000KHz VBW:2.400KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-45 of 72




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 52/40 CH10 2457MHz

4 Level (dBm) Date: 2024-10-23 o Level (4Bm) Date: 2024.10.23
13.8] 13.8]
2.5 -2.5(
-18.8| FCCCLASS B _PK BE -18.8| FCCCLASS B CON
T
-35.0 -35.0
Peak o
-51.3| 51
75 575
-83.8 -83.8
1002400 2450. 2460. 2470. 2480. 2490. 1004000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site THO5-HY Site THO5-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW-1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024.10.23 Level (4Bm) Date: 2024.10.23
138 138 -
2.5 -2.5
89 Py
354 FCC CLASS-B_AVG_BE 359 FCC CLASS-B(AVG) |CON
U SO PSP |
AVg . 513 51 JMJ
-67.5( 67.5(
-83.8 -83.8
1002420 2450, 2460. 2470. 2480. 2490. 19000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MH)
Site - THO5-HY
Condition : FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition : FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

RBVV:1000.000KHz VBW:2.400KHz

RBW:1000.000KHz VBW:2.400KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-46 of 72



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 52/40 CH11 2462MHz

vt sam 2024102 v et 20241025
13.8f 13.8
-2.5( -2.5(
-18.8| FCCCLASS B _PK BE -18.8| FCCCLASS B CON
R R R
-35.0| -35.0
Peak ol " .
-51.3| 51
o4 o
-83.8] -83.8|
1002460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 1093000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site THO5-HY Site THO5-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW-1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024-10-23 Level (dBm) Date: 2024-10-23
13.8 138 4
-2.5 -2.5
2 -
350 FCCCLASSB_AVG_BE 359 FCC CLASS-B(AVG) |CON
L
Avg . 51.3] 513
-67.5| -67.5|
-83.8] -83.8]
1002460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491,2493.2495.2497. 2500 10041000 1300, 1500, 1700, 1900. 2100, 2300, 2500, 2700. 3000
Frequency (MHz) Frequency (MHz)
it - Site THO5-HY
Condition : FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition : FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

RBVV:1000.000KHz VBW:2.400KHz

RBW:1000.000KHz VBW:2.400KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-47 of 72




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 52/40 CH12 2467MHz

CSE

Fundamental

. Level (dBm) Date: 20241023 - Level 4Bm) Date: 20241023
134 138 Y
25 25|
183 FCCCLASS BLPK_BE 188 FOE CLASS BLCON
1
350 350
N sty
Peak
75 575
Y 238
1002460 2463.2465.2467.2469.2471.2473.2475.2477 2479.2401.2483 2485.2407.2489.2491 2493 24952497, 2500 1001500 1300, 1500 1700 1900 2100 2300. 2500 2700, 3000
Frequency (MHz) Freauency (MHz)
Site THOS-HY Sie THOS-HY
Condtion FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL Condtion FCC CLASS-B_CON ANT_GAIN+3 HORZONTAL
RBIW: 1000.000KHz VBW:3000.000KHz RBW:1000.000KHz VBW:3000.000KHz
Lovel (dBm) Date: 20241023 Level @Bm) Date: 20241023
139 138
B
25 25|
183 188
364 FCQCLASS B_AVG_BE 350 FCC CLASS BIAVG) |CON
AVg . 519 51 JM;J
675 575
Y 238
1002460 2463.2465.2467.2409.2471.2473.2475.2477.2479.2401.2483.2485.2407.2489.2491.2491.2495.2487. 2500 1001000 1300, 1500, 1700 1900, 2100 2300 2500 2700, 3000
Frequency (MHz) Freauency (MHz)
Site : THOS-HY
Condition  FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condtion < FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORZONTAL

RBVV:1000.000KHz VBW:2.400KHz

RBW:1000.000KHz VBW:2.400KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-48 of 72




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 52/40 CH13 2472MHz

CSE

Fundamental

RBVV:1000.000KHz VBW:2.400KHz

RBW:1000.000KHz VBW:2.400KHz

13.8f 13.8
,
-2.5( -2.5(
-18.8| FCCCLASS B _PK BE -18.8| FCCCLASS B CON
p
-35.0) -35.0
Peak L s
-51.3| -51.3]
-83.8] -83.8|
1002460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 1093000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site THO5-HY Site THO5-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW-1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024-10-23 Level (dBm) Date: 2024-10-23
13.8 13.8f
-2.5( -2.5
350 FCCCLASSB_AVG_BE 359 FCC CLASS-B(AVG) |CON
Avg . 51.3] 513 | e Sve——
-67.5| -67.5|
-83.8] -83.8]
1002460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491,2493.2495.2497. 2500 10041000 1300, 1500, 1700, 1900. 2100, 2300, 2500, 2700. 3000
Frequency (MHz) Frequency (MHz)
Site - ite THO5-HY
Condition : FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition : FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-49 of 72




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 106/53 CHO01 2412MHz

CSE

Fundamental

Peak

Level (dBm)

R e

1000 1300 1500.  1700.  1900.  2100. 2300,
Frequency (MHz)
THOSHY
ition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL

RBW:1000.000KHz VBV 3000 000KHz

Avg.

Level (dBm)

S S LN S

Level (dBm)

13

-2.5|
-18.8) 5
350 M
519
-67.5
-83.8]

199310 2320. 2340. 2360. 2380.

Frequency (MHz)
Site THO5-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz
Level (dBm)

13.8]

24

-18.8)

-35.0

5 SMWM
-67.5

-83.8|

199310 2320. 2340. 2360. 2380.

Frequency (MHz)

Site THO5-HY
Condition . FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL.

RBV:1000.000KHz VBW:2 200KHz

1000 1300 1500.  1700.  1900.  2100. 2300,
Frequency (MHz)
THOSHY
Condition : FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

RBW:1000.000KHz VBW:2.200KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-50 of 72



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 106/53 CH02 2417MHz

RBVV:1000.000KHz VBW:2.200KHz

RBW:1000.000KHz VBW:2.200KHz

ogLevel @Bm) Date: 2024-10-23 oLevel @Bm) Date: 2024-10-23
p
138 138
25 -25
188 188 4 FCCCLASSBICON
350 MWW 350 \Lj\
Peak ; |
513 513
675 7.5
838 838
10023102320 2340 2360. 2380, 2400 2420, 2440, 2450 1001000 1300, 1500 1700,  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOSHY
Condition FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBWV1000.000KHz VBW-3000.000KHz RBAV:1000.000KHz VEW:3000.000KHz
Level (dBm) Date: 2024-10-23 Level (dBm) Date: 2024-10-23
138 138 n
25 25
188 188
364 350 FCC CLASS-B(AVG) |CON
Avg. e
67.5 7.5
838 238
19023102320, 2340, 2360, 2380, 2400, 2120, 2440, 2450 %5000 1300, 1500, 1700, 1900. 2100 2300  2500.  2700. 3000
Frequency (MHz) Frequency (MHz)
Site g Site g
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition :FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-51 of 72




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 106/53 CH06 2437MHz - L

RBVV:1000.000KHz VBW:2.200KHz

RBW:1000.000KHz VBW:2.200KHz

spLevel (@Bm) Date: 2024-10-23 oLevel (@Bm) Date: 2024-10-23
138 138
25 -25
188 188 FCCCLASSBICON
1
350 350
Peak 3 3
675 7.5
838 838
10023102320 2340 2360. 2400 2420, 2440, 2450 1001000 1300, 1500 1700.  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOSHY
Condition FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBWV1000.000KHz VBW-3000.000KHz RBAV:1000.000KHz VEW:3000.000KHz
Level (dBm) Date: 2024-10-23 Level (dBm) Date: 2024-10-23
138 138
25 25
188 188
364 350 FCC CLASS-B(AVG) |CON
Avg. B S — T
67.5 7.5
838 238
19023102320, 2340, 2360, 2380, 2400, 2120, 2440, 2450 %5000 1300, 1500, 1700, 1900. 2100 2300  2500.  2700. 3000
Frequency (MHz) Frequency (MHz)
Site g THOS-HY
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition :FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

D1-52 of 72




SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 52/38 CH06 2437MHz - R

CSE

Fundamental

spLevel (@Bm)

Date: 2024-10-23

FCCCLASS B_PK_BE

B

350
Peak s Left Blank
675
838
002430 2440, 2450 2460, 2470 2480, 2490 2500
Frequency (MHz)
Site THOSHY
Condition FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL
RBWV1000.000KHz VBW-3000.000KHz
Level (dBm) Date: 2024-10-23
138
25
188
364 FCC CLASSB_AVG BE
Avg. o S Left Blank
67.5
838
%2130 2440, 2450, 2460, 70, 2480, 2490, 2500
Frequency (MHz)
THOS-HY
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL

RBVV:1000.000KHz VBW:2.200KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-53 of 72




seamran . FCC RADIO TEST REPORT Report No. : FR491243B

WIFI 2.4GHz 2400~2483.5MHz
ANT 802.11ax HE20 Partial 106/54 CH10 2457MHz
1 CSE Fundamental
13.8f 13.8
-2.5( -2.5
-18.8| FCOCLASS B_PK_BE -18.8| FCC CLASS B.CON.
-35.0| -35.0| J %\
Peak 513 513 -
-83.8] -83.8|
1005440 2450. 2460. 2470. 2480. 2490. 2500 1093000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site THO5-HY Site THO5-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW-1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024-10-23 Level (dBm) Date: 2024-10-23
13.8 13.8f
2.5/ -2.5
3540 FCC CLASSB_AVG_BE 359 FCC CLASS-B(AVG) |CON
Avg. IR T
67.5| -67.5|
-83.8] -83.8]
-10 2440 2450, 2460. 2470, 2480. 2490, 2500 10 1000 1300, 1500, 1700, 1900. 2100, 2300, 2500, 2700. 3000
Frequency (MHz) Frequency (MHz)
Site -1 Site -
Condition : FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition : FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:2.200KHz RBW:1000.000KHz VBW:2.200KHz

TEL : 886-3-327-0868 Page Number : D1-54 of 72
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 106/54 CH11 2462MHz

CSE

Fundamental

Date: 2024-10-23

Date: 2024-10-23

oLevel (dBm) soLevel (4Bm)
134 138 :
25 25|
183 FCC CLASS BLPK_BE 188 FCECLASS BICON
350 350
SRR
Peak .
513 513
75 75|
Y 238
1002460 2463.2465.2467.2469.2471.2475.2475.2477 2479.2491.2483.2485.2407.2489.2491 2493 24952497, 2500 1001500 1300, 1500 1700 1900 2100 2300. 2500 2700, 3000
Frequency (MHz) Frequency (MHz)
Site THOS-HY Sie THOS-HY
Condtion FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL Condtion FCC CLASS-B_CON ANT_GAIN+3 HORZONTAL
RBIW: 1000.000KHz VBW:3000.000KHz RBW:1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 20241023 Level (dBm) Date: 20241023
139 138
25 25|
183 188
364 FCQCLASS B_AVG_BE 350 FCC CLASS BIAVG)[CON

Avg. o

101

Site
Cond

'2450 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483,2485.2487.2489.2491.2493.2495.2497, 2500
Frequency (MHz)

tion : FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL
RBVV:1000.000KHz VBW:2.200KHz

'513‘””«———‘*‘*‘”)/)

67.5
838
%000 1300 1500 1700,  1900. 2100, 2300, 2500, 2700 3000
Frequency (MHz)
THO5-HY
Condition : FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

RBW:1000.000KHz VBW:2.200KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number :D
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 106/54 CH12 2467MHz

Avg. o

101

Condition

'2450 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483,2485.2487.2489.2491.2493.2495.2497, 2500
Frequency (MHz)
THO5-HY
: FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL
RBVV:1000.000KHz VBW:2.200KHz

.oLevel (dBm) Date: 2024-10-23 o Level (4Bm) Date: 2024-10-23
13.8] 138
2.5 2.5/
-18.8| FCCCLASSB PK BE -18.8| FCCCLASSB CON
-35.0| M -35.0)
Peak . .
-51.3| 51,
675 75|
-83.8 838
1002460 2463.2465.2467.2460.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2401.2493.2495.2497. 2500 %4000 1300 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (VHz)
Site THOSHY Site THOS-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW-3000.000KHz RBW:1000.000KHz VBW 3000.000KHz
Level (dBm) Date: 2024-10-23 Level (dBm) Date: 2024-10-23
13.8 138
2.5 2.5/
1.3 188
30 FCGCLASSB AVG_BE 350 FCC CLASS B(AVG) [CON

AR

513
67.5
838
%000 1300 1500 1700, 1900, 2100, 2300, 2500, 2700 3000
Frequency (MHz)
Site -+
Condition : FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

RBW:1000.000KHz VBW:2.200KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number :D

1-56 of 72



seamran . FCC RADIO TEST REPORT Report No. : FR491243B

WIFI 2.4GHz 2400~2483.5MHz
ogLevel @Bm) Date: 2024-10-23 oLevel @Bm) Date: 2024-10-23
138 138
25 25|
188 FCCCLASS BLPK BE 188 FCCCLASSBICON
1
350 -35.0)
| IR I
Peak 513 51 e
675 67.5|
838 838
1002460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2451.2483.2485.2467.2489.2491.2493.2495.2497. 2500 1001000 1300, 1500 1700,  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOSHY
Condition FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBWV1000.000KHz VBW-3000.000KHz RBAV:1000.000KHz VEW:3000.000KHz
Level (dBm) Date: 2024-10-23 Level (4Bm) Date: 2024-10-23
138 138
2.5 25
18 188
3540 FCOCLASS B AVG BE 350 FCC CLASS-B(AVG) |CON
AVg - 513 \\mﬂk\w 513
6.5 7.5
838 238
1902460 2462.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 %5000 1300, 1500, 1700, 1900. 2100 2300,  2500.  2700. 3000
Frequency (MHz) Frequency (MHz)
Site g Site g
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition :FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBWV:1000.000KHz VBW.:2 200KHz RBY:1000.000KHz VBW.:2.200KHz

TEL : 886-3-327-0868 Page Number : D1-57 of 72
FAX : 886-3-327-0855



seamran . FCC RADIO TEST REPORT Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11b CHO01 2412MHz 802.11b CH06 2437MHz

1 Harmonic Harmonic

Level (dBm) Date: 2024-10-29 Level (dBm) Date: 2024-10-29

13 13

7.5 75
FCC CLASSB_ CON| FCC CLASS B CON

26,3 263
2 2 FCC CLASSBAVG) CON FCC CLASS-BAVG) CON

Peak 4500, 7 4501

33 s o = 538 .
Avg . bAoA )
-82.5

825

101.3 1013|

1204000 4000 6000. 8000. 10000, 12000, 14000, 16000. 18000 1201000 4000, 6000, 8000, 10000, 12000, 14000, 16000. 18000
Frequency (MHz) Frequency (MHz)

Site THOSHY Site THOSHY

Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL

RBV:1000.000KHz VBW'3000.000KHz RBW:1000.000KHz VBV 3000 000KHz

TEL : 886-3-327-0868 Page Number : D1-58 of 72
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT 802.11b CH11 2462MHz
1 Harmonic
g Level (dBm) Date: 2024-11-01
11.3
1.5
FCCCLASS-B_CON
Peak 50 - FCC CLASS-B(AVG)_CON
63.8) T
w A WM
Avg. .
101.3|
1203000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site THO5-HY
Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW-3000.000KHz

Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-59 of 72




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic)

WIFI 2.4GHz 2400~2483.5MHz
ANT 802.11g CHO1 2412MHz 802.11g CH06 2437MHz
1 Harmonic Harmonic
L qLevel (Bm) Date: 2024-11-01 g Level (dBm) Date: 2024-11.01
1.3 1.3
-26.3| -26.3
Pea k FCC CLASS-B(AVG) CON 50 . FCC CLASS-B(AVG)_CON
s
o
Avg. .
101.3]
-120 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000 20 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz) Frequency (MHz)
Site. 2 THO5-HY Site. = THO5-HY
Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL Condition - FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz - RBW:1000.000KHz VBWV:3000.000KHz

TEL : 886-3-327-0868 Page Number : D1-60 of 72
FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI 2.4GHz 2400~2483.5MHz
ANT 802.11g CH11 2462MHz
1 Harmonic
Level (dBm) Date; 2024-11-01
1.3
1.5
FCC CLASS-B_CON
26,3 l\
FCC CLASS-B(AVG) CON
Peak 450 ;
-63.8|
bt A
Avg. .
101.3|
1203000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site THO5-HY
Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW-:1000.000KHz VBW:3000.000KHz

Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-61 of 72




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11n HT20 CHO01 2412MHz 802.11n HT20 CH06 2437MHz

Level (dBm) Date: 20241025 Level (dBm) Date: 2024-10-30
138 138
2.5 25|
183 ECCCLASSB_CON 188 FCCCLASSB_CON
Pea k 354 FCC CLASS B(AVG)_CON 359 JL 2 FCC CLASS B(AVG)_CON
3
513+
Avg. i
575} MMWPWW\M»WWW
838
1904560 2000 6000. 8000 10000 12000, 14000, 16000. 18000 1901500 4000, 6000 8000, 10000 12000, 14000, 16000, 18000
Frequency (MHz Frequency (MHz)
Site THOS HY Site THOSHY
Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBVV-1000.000KHz VBW3000.000KHz RBIY:1000.000KHz VBYV-3000.000KHz

TEL : 886-3-327-0868 Page Number : D1-62 of 72
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT 802.11n HT20 CH11 2462MHz
1 Harmonic
g Level (dBm) Date: 2024-10-25
13.8]
2.5
-18.8) FCCCLASS B_CON/
Peak 350 FCC CLASS B(AVG) CON
51.3 + 5
N
Avg.
-83.8
1005000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site THOSHY
Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VB/-3000.000KHz

Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-63 of 72




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic)

WIFI 2.4GHz 2400~2483.5MHz
ANT 802.11 ax HE20 Full CHO01 2412MHz 802.11 ax HE20 Full CH06 2437MHz
1 Harmonic Harmonic
Level (dBm) Date: 2024-11.01 Level (dBm) Date: 2024-11-01
1.3 13
7.5 75|
FCC CIASS-B CON| FCC CIASS B CON
26,3 263
FCC CLASSBAVG) CON FCC CLASS-B(AVG) CON
Peak T
4 5
633
Avg. s
1013
1204500 2000 6000. 8000 10000. 12000 14000, 16000. 18000 1201500 4000, 6000 8000, 10000, 12000 14000, 16000. 18000
Frequency (MHz Frequency (WHz)
Site THOS HY Site THOSHY
Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL Condit FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBVV-1000.000KHz VBW3000.000KHz RBIY:1000.000KHz VBYV-3000.000KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-64 of 72




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT 802.11 ax HE20 Full CH11 2462MHz
1 Harmonic
g Level (dBm) Date: 2024-11-01
11.3
1.5
FCCCLASS-B_CON
Peak 50 5 FCC CLASS-B(AVG)_CON
)
463.8|
e WMW
Avg. .
101.3|
1203000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site THO5-HY
Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW-3000.000KHz

Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-65 of 72




seamran . FCC RADIO TEST REPORT Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11ax HE20 Partial 26/0 CH01 2412MHz 802.11ax HE20 Partial 26/4 CH06 2437MHz

Level (dBm) Date: 2024-11.01 Level (dBm) Date: 2024-11-01
1.3 13
7.5 75|
FCC CIASS-B CON| FCC CIASS B CON
263
FCC CLASS BAVG) CON FCC CLASS-B(AVG) CON
Peak 454 T 5
4
o MMMWMM
g 825
1013
1204500 2000 6000. 8000 10000 12000, 14000, 16000. 18000 1201500 4000, 6000 8000, 10000 12000, 14000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Site THOS HY Site THOSHY
Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBVV-1000.000KHz VBW3000.000KHz RBIY:1000.000KHz VBYV-3000.000KHz

Remark: The unwanted signal #2 of CH 06 can be ignored since it falls within the non-restricted band and

meet the requirements of 15.247 (d).

TEL : 886-3-327-0868 Page Number : D1-66 of 72
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT 802.11ax HE20 Partial 26/8 CH11 2462MHz
1 Harmonic
g Level (dBm) Date: 2024-11-01
11.3|
1.5
FCCCLASS-B_CON
FCC CLASS-B(AVG)_CON
Peak 50
463.8| 4
WMMWWMW
Avg. .
101.3]
1204000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site THO5-HY
Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW-3000.000KHz

Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-67 of 72




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 52 (Harmonic)

WIFI

2.4GHz 2400~2483.5MHz

ANT 802.11ax HE20 Partial 52/37 CHO1

2412MHz

802.11ax HE20 Partial 52/38 CH06 2437MHz

Peak

Avg.

RBV:1000.000KHz VBW'3000.000KHz

“2%1000 4000 6000. 8000. 10000, 12000, 14000,
Frequency 'y (MHz)

Site THOSHY

Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL

16000. 18000

1 Harmonic Harmonic
Level (dBm) Date: 2024-11.01 Level (dBm) Date: 2024-11-01
s wa
7.5 15
FCCCLASS B _CON/| FCC CLASS-B_CON
-26.3| -26.3|
FCC CLASS-B(AVG)_CON FCC CLASS-B(AVG)_CON

bt P Sy AT )

1201500 4000, 6000, 8000, 10000, 12000, 14000, 16000. 18000
Frequency (MHz)
Site THOSHY.
Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW-1000.000KHz VBV 3000.000KHz

Remark: The unwanted signal #2 of CH 06 can be ignored since it falls within the non-restricted band and

meet the requirements of 15.247 (d).

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-68 of 72




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT 802.11ax HE20 Partial 52/40 CH11 2462MHz
1 Harmonic
g Level (dBm) Date: 2024-11-01
11.3|
1.5
FCCCLASS-B_CON
FCC CLASS-B(AVG)_CON
Peak 459 ; ;
463.8| 4
Avg. .
101.3]
1204000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site THO5-HY
Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW-3000.000KHz

Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-69 of 72




seamran . FCC RADIO TEST REPORT Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Harmonic)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11ax HE20 Partial 106/53 CHO1 2412MHz 802.11ax HE20 Partial 106/53 CH06 2437MHz

1 Harmonic Harmonic

Date: 2024-11-01 Level (dBm) Date: 2024-11-01

Level (dBm)

FCC CLASS-B_CON

FCC CLASS-B_CON|

FCC CLASS-B(AVG) CON FCC CLASS BIAVG) CON

Pea k -45.0 + + 450 1 2

Avg. » P ” D ——————

825

101.3 1013|

1201000 4000 6000. 8000. 10000, 12000, 14000, 16000. 18000 1201000 4000, 6000, 8000, 10000, 12000, 14000, 16000. 18000
Frequency 'y (MHz) Frequency (MHz)

Site THOSHY Site THOSHY

Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL

RBV:1000.000KHz VBW'3000.000KHz RBW:1000.000KHz VBV 3000 000KHz

TEL : 886-3-327-0868 Page Number : D1-70 of 72
FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT 802.11ax HE20 Partial 106/54 CH11 2462MHz

Harmonic

spLevel (@Bm)

Date: 2024-11-01

FCC CLASS-B_CON

FCC CLASS-B(AVG)_CON

Peak 459
;
.

1 i bt g B Tt
9

101.3|

1203000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000

Frequency (MHz)
Site THO5-HY
Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL

RBV:1000.000KHz VBW'3000.000KHz

Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-71 of 72




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

Emission above 18GHz and below 1GHz

WIFI 2.4GHz 2400~2483.5MHz
ANT 802.11b SHF 802.11b LF
1 Emission above 18GHz Emission below 1GHz
Level (dBm) Date: 2024-11-02 Date: 2024-11-02
1.3
1.5
FCCCLASS-B_CON
FCC CLASS-B(AVG)_CON FCC CLASS-B_CON
-45.0
Peak
101.3]
12018000 19000. 20000. 21000. 22000. 23000. 24000. 25000 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz) Frequency (MHz)
Site THO5-HY THO5-HY
Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW-3000.000KHz RBW:120.000KHz VBW:300.000KHz
TEL : 886-3-327-0868 Page Number : D1-72 of 72

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge)

WIFI

2.4GHz 2400~2483.5MHz

Ant.

802.11b CHO1 2412MHz

Level (dBm) Date: 2024-10-22 Level (dBm) Date: 2024-10-22
138 138
25 25|
183 188 FCCCLASSBICON
-354) 1 350 WJ)
Peak . ot *
513 51
675 515
83 838
310 2320, 2340, 2360 2380 2400 2415 %1000 1300 1500  1700.  1900. 2100  2300. 2700, 3000
Frequency (MHz) Frequency (MHz)
Site THOS HY Site THOSHY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBUV:1000.000KHz VBW:3000.000KHz RBIY:1000.000KHz VBYV-3000.000KHz
Level (dBm) Date: 2024-10-22 Level (dBm) Date: 2024-10-22
134 138
25 25|
188 188
3540 350 FCC CLASS-B(AVG) |CON
AVg- 51 3M 51 3_________4_’“//"} e e =
675 575
838 38
310 220 2340, 2360. 2380. 2400 2415 %000 1300 1500 1700.  1900. 2100  2300. 2700, 3000
Frequency (MHz) Frequency (WHz)
Site THOS HY Site THOSHY
Condition : FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition < FCC CLASS-B(AVG)_CONANT_GAIN+3 HORIZONTAL
RBVV:1000.000KHz VBW-0.820KHz RBVV:1000.000KHz VBW:0.820KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D2-1 of 71




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11b CHO02 2417MHz

spLevel (@Bm) Date: 2024-10-22 oLevel @Bm) Date: 2024-10-22
138 138
25 -25
188 188 FCCCLASSBICON
350 : 359 l\
Peak : bt -
513 513
675 7.5
838 838
10023102320 2340 2360. 2400 2420, 2440, 2450 1001000 1300, 1500 1700,  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOSHY
Condition FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBWV1000.000KHz VBW-3000.000KHz RBAV:1000.000KHz VEW:3000.000KHz
Level (dBm) Date: 2024-10-22 Level (dBm) Date: 2024-10-22
138 138
25 25
188 188
350 . 359 FCC CLASS B(AVG) [CON
Avg B 513 51 3»0”“_J¢__‘___'A”/j
67.5 7.5
838 238
19023102320, 2340, 2360, 2380, 2400 2120, 2440, 2450 %5000 1300, 1500, 1700, 1900. 2100 2300  2500.  2700. 3000
Frequency (MHz) Frequency (MHz)
THOS-HY THOS-HY
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition :FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBWV:1000.000KHz VBW.-0.820KHz RBY:1000.000KHz VBW.0.820KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D2-2 of 71



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11b CHO06 2437MHz - L

ogLevel @Bm) Date: 2024-10-22 oLevel @Bm) Date: 2024-10-22
1
138 138
25 -25
188 188 FCCCLASSBICON
350 350
1
Peak 51.3) 51.3| h
" A I
675 7.5
838 838
10023102320 2340 2360. 2380, 2400 2420, 2440, 2450 1001000 1300, 1500 1700.  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOSHY
Condition FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBWV1000.000KHz VBW-3000.000KHz RBAV:1000.000KHz VEW:3000.000KHz
Level (dBm) Date: 2024-10-22 Level (4Bm) Date: 2024-10-22
139 138 1
25 25
188 188
364 350 FCC CLASS-B(AVG) |CON
Avg 1
- 513 513
67.5 7.5
838 238
19023102320, 2340, 2360, 2380, 2400, 2120, 2440, 2450 %5000 1300, 1500, 1700, 1900. 2100 2300  2500.  2700. 3000
Frequency (MHz) Frequency (MHz)
THOS-HY Site g
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition :FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBWV:1000.000KHz VBW.-0.820KHz RBY:1000.000KHz VBW.0.820KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D2-3 of 71



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11b CH06 2437MHz - R

CSE

Fundamental

spLevel (@Bm)

Date: 2024-10-22

Peak

FCCCLASS B_PK_BE

t

1002430

Site
Condition

2450, 2460,
Frequency (MHz)

2440,

THO5HY
FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz

2490, 2500

Left Blank

Level (dBm)

Date: 2024-10-22

Avg. o

FCC CLASS-B_AVG_BE

e

%2130

Condition

2440, 2450,

2460, 170,
Frequency (MHz)
THO5-HY
: FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL
RBVV:1000.000KHz VBW-0.820KHz

2480,

2490, 2500

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D2-4 of 71




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11b CH10 2457MHz

Avg. o

FCC CLASS-B_AVG_BE

Condition

2450, 2460,

270, 2480, 2490, 2500
Frequency (MHz)

: FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL

RBVV:1000.000KHz VBW-0.820KHz

vt s 20241022 v et 20241022
13.8f 13.8
-2.5( -2.5(
-18.8| FCCCLASS B _PK BE -18.8| FCCCLASS B CON
,
-35.0| -35.0
Peak ) ; . .
-51.3| -51.3|
o4 o
-83.8] -83.8|
1005440 2450. 2460. 2470. 2480. 2490. 2500 1093000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site THO5-HY Site THO5-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW-1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024-10-22 Level (dBm) Date: 2024-10-22
13.8 13.8f
-2.5( -2.5
2 -
-35.0| -35.0|

FCC CLASS BIAVG) |CON

e L e R b4

513
67.5
838
%000 1300 1500 1700,  1900. 2100, 2300, 2500, 2700 3000
Frequency (MHz)
Site -+
Condition : FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

RBW:1000.000KHz VBW:0.820KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D2-5 of 71



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11b CH11 2462MHz

. Level (dBm) Date: 20241022 - Level 4Bm) Date: 20241022
139 138
25 25|
183 FCC CLASS BLPK_BE 188 FCECLASS BICON
1
350 350)
Peak . W — .
513 51
75 75|
Y 238
1002460 2463.2465.2467.2469.2471.2475.2475.2477.2479.2481.2483.2485.2407.2489.2491 2493 24952497, 2500 1001500 1300, 1500 1700 1900 2100 2300. 2500 2700, 3000
Frequency (MHz) Frequency (MHz)
Site THOS-HY Sie THOS-HY
Condtion FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL Condtion FCC CLASS-B_CON ANT_GAIN+3 HORZONTAL
RBIW: 1000.000KHz VBW:3000.000KHz RBW:1000.000KHz VBW:3000.000KHz
Lovel (dBm) Date: 2024-10-22 Level @Bm) Date: 2024-10-22
139 138
25 25|
183 188
364 FCQCLASS B_AVG_BE 350 FCC CLASS BIAVG)[CON
Avg . 513 51 meJmJ/
675 575
Y 238
1002460 2463.2405.2467.2409.2471.2473.2475.2477.2479.2401.2483.2485.2407.2489.2491.2491.2495.2487. 2500 1001000 1300, 1500, 1700 1900, 2100 2300 2500 2700, 3000
Frequency (MHz) Frequency (MHz)
i THOS-HY Sie THOS-HY
Condition  FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condtion < FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORZONTAL

RBVV:1000.000KHz VBW-0.820KHz

RBW:1000.000KHz VBW:0.820KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D2-6 of 71




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11b CH12 2467MHz

g Level (dBm) Date: 2024-10-22 LoLevel (4Bm) Date: 2024-10-22
13.8] 13.8]
2.5 -2.5(
-18.8| FCCCLASS B _PK BE -18.8| FCCCLASS B CON
-35.0 i -35.0
i bt Pttt W g
Peak 13 5
-83.8 -83.8
1002460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 1004000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site THO5-HY Site THO5-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW-1000.000KHz VBW-3000.000KHz
Level (dBm) Date: 2024-10-22 Level (dBm) Date: 2024-10-22
13.8] 13.8]
2.5 -2.5
30 1 FCCCLASS-B_AVG_BE 359 FCC CLASS B(AVG) [CON
Avg. -
-67.5( 67.5(
-83.8 -83.8
1002460 2463.2465.2467.2460.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 19000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site -t THO5-HY
Condition - FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition - FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

RBVV:1000.000KHz VBW-0.820KHz

RBW:1000.000KHz VBW:0.820KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D2-7 of 71




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11b CH13 2472MHz

CSE

Fundamental

spLevel (@Bm)

Date: 2024-10-22

soLevel (@Bm)

Date: 2024-10-22

RBVV:1000.000KHz VBW-0.820KHz

13.8] 13.8]
2.5 -2.5(
-18.8| FCCCLASS B _PK BE -18.8| FCCCLASS B CON
-35.0 t -35.0
Peak s S U P S o LT % 0 s s
75 575
-83.8 -83.8
1002460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 1004000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Freauency (MHz)
Site THO5-HY Site THO5-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW-1000.000KHz VBW-3000.000KHz
Level (dBm) Date: 2024-10-22 Level (dBm) Date: 2024-10-22
13.8] 13.8]
2.5 -2.5
189 188
350 FCCCLASS-B_AVG_BE 359 FCC CLASS B(AVG) [CON
Avg . 513 513
-67.5| 67.5|
-83.8 -83.8
1002460 2463.2465.2467.2460.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 19000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Freauency (MHz)
-t THO5-HY
Condition - FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition : FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

RBW:1000.000KHz VBW:0.820KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D2-8 of 71



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11g CHO1 2412MHz

Level (dBm) Date: 2024-10-22 Level (dBm) Date: 2024-10-22
-2.5| -2.5
-18.8) -18.8| FCC CLASS-B CON
Peak 13 513
-67.5 675
-83.8] -83.8]
199310 2320. 2340. 2360. 2380. 2400. 2415 199000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site THO5-HY Site. THO5-HY
RBW:1000.000KHz VBW:3000.000KHz RBW:1000.000KHz VBWV:3000.000KHz
Level (dBm) Date: 2024-10-22 Level (dBm) Date: 2024-10-22
13.8] 13.8]
-18.8) -18.8
354 354 FCC CLAISS B(AVG) |CON
Avg. ! A R =y e
-67.5 67.5/
-83.8| -83.8|
199310 2320. 2340. 2380. 2400. 2415 1% 000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 308
Frequency (MHz) Frequency (MHz)
Site THO5-HY Site. THO5-HY
Condition . FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL. Condition . FCC CLASS-B(AVG)_CONANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHz RBW:1000.000KHz VBW:1.000KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D2-9 of 71




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI 2.4GHz 2400~2483.5MHz
ogLevel @Bm) Date: 2024-10-22 oLevel @Bm) Date: 2024-10-22
138 138
25 -25
188 188 FCCCLASSBICON
1
350 350
Peak s
513 51
675 7.5
838 838
002310 2320 2340, 2380, 2400 2415 1001000 1300, 1500 1700,  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOSHY
Condition FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBWV1000.000KHz VBW-3000.000KHz RBAV:1000.000KHz VEW:3000.000KHz
Level (dBm) Date: 2024-10-22 Level (dBm) Date: 2024-10-22
138 138
25 25
188 188
364 350 FCC CLASS-B(AVG) |CON
g - LK . — 513
67.5 7.5
838 238
102310 2520 2340, 2360, 2380, 2400, 2415 %5000 1300, 1500, 1700, 1900. 2100 2300  2500.  2700. 3000
Frequency (MHz) Frequency (MHz)
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition +FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBWV:1000.000KHz VBW.1.000KHz RBY:1000.000KHz VBW.1.000KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D2-10 of 71



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11g CH06 2437MHz - L

ogLevel @Bm) Date: 2024-10-22 oLevel @Bm) Date: 2024-10-22
138 138
25 -25
188 188 FCCCLASSBICON
350 350
Peak 75”_M N
oot
675 7.5
838 838
10023102320 2340 2360. 2380, 2400 2420, 2440, 2450 1001000 1300, 1500 1700.  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOSHY
Condition FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBWV1000.000KHz VBW-3000.000KHz RBAV:1000.000KHz VEW:3000.000KHz
Level (dBm) Date: 2024-10-22 Level (dBm) Date: 2024-10-22
138 138
25 25
188 188
364 350 FCC CLASS-B(AVG) |CON
Avg. o ST I
67.5 7.5
838 238
19023102320, 2340, 2360, 2380, 2400, 2120, 2440, 2450 %5000 1300, 1500, 1700, 1900. 2100 2300  2500.  2700. 3000
Frequency (MHz) Frequency (MHz)
Site g THOS-HY
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition +FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

RBVV:1000.000KHz VBW:1.000KHz

RBW:1000.000KHz VBW:1.000KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D2-11 of 71



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11g CH06 2437MHz - R

CSE

Fundamental

RBVV:1000.000KHz VBW:1.000KHz

ogLevel @Bm) Date: 2024-10-22
138
25
188 FCCCLASS B PK_BE
350 1
(R SR R
Peak =3 Left Blank
675
838
002430 2440, 2450 2460, 2470 2480, 2490 2500
Frequency (MHz)
Site THOSHY
Condition FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL
RBWV1000.000KHz VBW-3000.000KHz
Level (dBm) Date: 2024-10-22
138
25
188
364 FCC CLASSB_AVG BE
Avg. o R E—— Left Blank
67.5
838
%2130 2440, 2450, 2460, 70, 2480, 2490, 2500
Frequency (MHz)
THOS-HY
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 D2-12 of 71



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11g CH10 2457MHz

Avg. o

FCC CLASS-B_AVG_BE

Condition

2450, 2460, 2480, 2490, 2500

270,
Frequency (MHz)

: FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL

RBVV:1000.000KHz VBW:1.000KHz

13.8f 13.8
-2.5( -2.5
-18.8| FCOCLASS B_PK_BE -18.8| FCC CLASS B.CON.
.
-35.0| -35.0|
Peak 13 513
-83.8] -83.8|
1005440 2450. 2460. 2470. 2480. 2490. 2500 1093000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site THO5-HY Site THO5-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW-1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024-10-22 Level (dBm) Date: 2024-10-22
13.8 13.8f
-2.5( -2.5
-35.0] -35.0|

FCC CLASS BIAVG) |CON

'513,‘_’____.,,.—_———»!//

67.5
838
%000 1300 1500 1700,  1900. 2100, 2300, 2500, 2700 3000
Frequency (MHz)
THO5-HY
Condition : FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

RBW:1000.000KHz VBW:1.000KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D2-13 of 71



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11g CH11 2462MHz

13.8f 13.8
-2.5( -2.5
-18.8| FCCCLASS B PK_BE -18.8| FCC CLASS B.CON.
|
-35.0| -35.0|
Peak 13 1 S
-83.8] -83.8|
1002460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 1093000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site THO5-HY Site THO5-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW-1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024-10-22 Level (dBm) Date: 2024-10-22
13.8 13.8f
-2.5( -2.5
350 FCCCLASSB_AVG_BE 359 FCC CLASS-B(AVG) |CON
SNSRI
Avg . 513 513
-67.5| -67.5|
-83.8] -83.8]
-10 2460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 10 1000 1300, 1500, 1700, 1900. 2100, 2300, 2500, 2700. 3000
Frequency (MHz) Frequency (MHz)
Site - Site THO5-HY
Condition : FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition : FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHz RBW:1000.000KHz VBW:1.000KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D2-14 of 71




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI 2.4GHz 2400~2483.5MHz
13.8f 13.8
-2.5( -2.5
-18.8| FCCCLASS B PK_BE -18.8| FCC CLASS B.CON.
;
-35.0| -35.0|
Peak
-83.8] -83.8|
1002460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 1093000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site: THO5-HY Site THO5-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW-3000.000KHz RBW-1000.000KHz VBW-3000.000KHz
Level (dBm) Date: 2024-10-22 Level (dBm) Date: 2024-10-22
13.8 13.8f
-2.5) -2.5
350 FCCCLASSB_AVG_BE 359 FCC CLASS-B(AVG) |CON
AVg . 51.3 51 EWA__,_,——»———"—'—“/J
-67.5| -67.5|
-83.8] -83.8]
-10 2460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 10 1000 1300, 1500, 1700, 1900. 2100, 2300, 2500, 2700. 3000
Frequency (MHz) Frequency (MHz)
-1 it THO5-HY
Condition : FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition : FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHz RBW:1000.000KHz VBW:1.000KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D2-15 of 71




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11g CH13 2472MHz

RBVV:1000.000KHz VBW:1.100KHz

13.8f 13.8
-2.5( -2.5
-18.8| FCCCLASS B PK_BE -18.8| FCC CLASS B.CON.
- W N
Peak 13 1 w .
-83.8] -83.8|
1002460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 1093000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site THO5-HY Site THO5-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW-1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024-10-22 Level (dBm) Date: 2024-10-22
13.8 13.8f
-2.5( -2.5
350 FCCCLASSB_AVG_BE 359 FCC CLASS-B(AVG) |CON
Avg . 513 513
67.5] 67.5]
-83.8] -83.8]
-10 2460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 10 1000 1300, 1500, 1700, 1900. 2100, 2300, 2500, 2700. 3000
Frequency (MHz) Frequency (MHz)
Site - THO5-HY
Condition : FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition : FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

RBW:1000.000KHz VBW:1.100KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D2-16 of 71



seamran . FCC RADIO TEST REPORT Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge)

WIFI 2.4GHz 2400~2483.5MHz
Level (dBm) Date: 20241025 Level (dBm) Date: 2024-10-25
138 138
2.5 25|
183 188 FCCCLASSBICON
JMWMMM/‘MMM 350
e o
Peak =3 srapnen
615 515
838 838
1903310 2320 2340, 2360 2380 2400. 2420 2440 %1000 1300 1500  1700.  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOS HY Site THOSHY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBVV:1000.000KHz VBW:3000.000KHz RBIY:1000.000KHz VBYV-3000.000KHz
Level (dBm) Date: 2024-10-25 Level (dBm) Date: 2024-10-25
134 138
2.5 25|
189 188
3540 350 FCC CLASS-B(AVG) |CON
Avg. oy
675 575
838 38
1903310 2320 2340, 2360 2380, 2400. 2420 2440 %000 1300 1500  1700.  1900. 2100  2300.  2500. 2700 3000
Frequency (MH2) Frequency (WHz)
Site THOS HY Site THOSHY
Condition : FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition < FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBVV:1000.000KHz VBW:1.200KHz RBVV:1000.000KHz VBW:1.200KHz

TEL : 886-3-327-0868 Page Number : D2-17 of 71
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11n HT20 CH02 2417MHz

ypLevel (@Bm) Date: 2024-10-25 oLevel (@Bm) Date: 2024-10-25
138 138
25 -25
188 188 FCCCLASSBICON
1
350 350
Peak 3 23 ‘
675 7.5
838 838
1002310 2320 2340 2360 2400. 2420 2440 1001000 1300, 1500 1700,  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOSHY
Condition FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBWV1000.000KHz VBW-3000.000KHz RBAV:1000.000KHz VEW:3000.000KHz
Level (dBm) Date: 2024-10-25 Level (dBm) Date: 2024-10-25
138 138
25 25
188 188
364 350 FCC CLASS-B(AVG) |CON
Avg . 51 JMW 51 JMM/
67.5 7.5
838 238
1902310 2320, 2340, 2360, . 2400, 2120, 2440 %5000 1300, 1500, 1700, 1900. 2100 2300  2500.  2700. 3000
Frequency (MHz) Frequency (MHz)
Site g Site g
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition +FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBWV:1000.000KHz VBW.1.200KHz RBY:1000.000KHz VBW.:1.200KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number :D
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI 2.4GHz 2400~2483.5MHz
ogLevel @Bm) Date: 2024-10-25 oLevel @Bm) Date: 2024-10-25
138 138
25 -25
188 188 FCCCLASSBICON
-35.0| 1 -35.0)
Peak 3 3
P
675 7.5
838 838
1002310 2320. 2340 2360 2400 2420 2437 1001000 1300, 1500 1700.  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOSHY
Condition FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBWV1000.000KHz VBW-3000.000KHz RBAV:1000.000KHz VEW:3000.000KHz
Level (dBm) Date: 2024-10-25 Level (dBm) Date: 2024-10-25
138 138
25 25
188 188
364 350 FCC CLASS-B(AVG) |CON
Avg. R e 13 ’JJ—//
67.5 7.
838 238
19023102320, 2340, 2360, 2380, 2400, 2120, 2440, 2450 %5000 1300, 1500, 1700, 1900. 2100 2300  2500.  2700. 3000
Frequency (MHz) Frequency (MHz)
g Site THOS-HY
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition +FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBWV:1000.000KHz VBW.1.200KHz RBY:1000.000KHz VBW.:1.200KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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seamran . FCC RADIO TEST REPORT Report No. : FR491243B

WIFI 2.4GHz 2400~2483.5MHz
ANT 802.11n HT20 CH06 2437MHz - R

2 CSE Fundamental

g Level (dBm) Date: 2024-10-25

13.8}

-2.5(
-18.8| FCCCLASS B_PK_BE
-35.0| 1%%

Peak =3 Left Blank

-83.8]

1005437 2450. 2460. 2470. 2480. 2490. 2500

Frequency (MHz)
Site THO5HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz

Level (dBm) Date: 2024-10-25

FCC GLASS-B_AVG_BE
3

Avg. o Left Blank

67.5
838
1902437 2450, 2460, 2470, 2480, 2490, 2500
Frequency (MHz)
Site THOS-HY
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL

RBVV:1000.000KHz VBW:1.200KHz

TEL : 886-3-327-0868 Page Number : D2-20 of 71
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI 2.4GHz 2400~2483.5MHz
.-Level (dBm) Date: 2024-10-25 o Level (4Bm) Date: 2024-10-25
13.8] 138
2.5 2.5/
-18.8 FCCCLASSB PK BE -18.8| FCCCLASSB CON
359 e 39
Peak =3 o
675 75|
-83.8 838
1002420 2450. 2460. 2480. 2490. 2500 %4000 1300 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOS-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW-3000.000KHz RBW:1000.000KHz VBW 3000.000KHz
Level (dBm) Date: 2024-10-25 Level (dBm) Date: 2024-10-25
13.8 138
2.5 2.5/
1.3 188
30 1 FCC CLASSB AVG_BE 350 FCC CLASS B(AVG) [CON
Avg . 513 51 me_——”——’_’//
-67.5| -67.5|
-83.8 -83.8
1002400 2450, 2460. 2470. 2480. 2490. 2500 1901000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
g THOS-HY
Condition < FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condtion + FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:1.200KHz RBW:1000.000KHz VBW:1.200KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11n HT20 CH11 2462MHz

Avg. o

FCQ CLASS-B_AVG_BE

2 CSE Fundamental
oLevel (dBm) Date: 20241025 - Level (4Bm) Date: 20241025
134 138
25| 25|
8. FCC CLASS BLPK_BE| 188 FCECLASS BICON
. i =
Peak 513 513 dud . ”
7.5 75|
838 38
1002460 2463.2465.2467.2469.2471.2475.2475.2477.2479.2461.2463.2485.2467.2469.2491 2493 2495.2497. 2500 1007500 300, 1500, 4700, 1900, 2100 2300, 2500 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOSHY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW-3600.000KHz RBW-1000.000KHz VBIW-3000.000KHz
Level (dBm) Date: 2024-10-25 Level (dBm) Date: 2024-10-25
134 138
25| 25|
8. 188
350 350

FCC CLASS BIAVG) |CON

Condition

1992450 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500

Frequency (MHz)

: FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL
RBVV:1000.000KHz VBW:1.200KHz

'5”~___.,_“~¢———4»'—'-HJ

%1000

Condition

1300 1500, 1700, 1900, 2100,

Frequency (MHz)

2300,

THO5-HY
: FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

RBW:1000.000KHz VBW:1.200KHz

2500,

2700, 3000

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11n HT20 CH12 2467MHz

CSE

spLevel (@Bm)

Date: 2024-10-25

Peak

FCECLASS BLPK_BE

1002460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2467.2489.2491.2493.2495.2497. 2500

Fundamental

apLevel (dBm) Date: 2024-10-25
13.8

-2.5
-18.8| FCC CLASS B.CON.
-35.0|
-51. o ok .
-83.8|

1093000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000

Frequency (MHz) Frequency (MHz)
Site THo5HY Site THOS-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBV:1000.000KHz VBW:3000.000KHz RBW:1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024-10-25 Level (4Bm) Date: 2024-10-25
138 138
25 25|
188 1838
364 FCC CLASS B AVG BE 350 FCC CLASS-B(AVG) |CON
Avg . 513 513
-67.5] 67,51
838 838
1902460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2463.2485.2467.2469.2491.2493.2495.2497. 2500 %1000 1300, 1500, 1700, 1900,  2100.  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
THOS-HY THOS-HY
+ FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition + FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

Condition

RBVV:1000.000KHz VBW:1.200KHz

RBW:1000.000KHz VBW:1.200KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR491243B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11n HT20 CH13 2472MHz

CSE

Fundamental

RBVV:1000.000KHz VBW:1.200KHz

RBW:1000.000KHz VBW:1.200KHz

" Level am) bete:2024-10.25 " evel gBm) Date: 20241025
13.8] 13.8]
-2.5( -2.5(
-18.8| FCCCLASS B _PK BE -18.8| FCCCLASS B CON
-35.0 -35.0
Peak % . . . . it
-51.3| 51
o4 575
-83.8 -83.8
1002460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 1004000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site THO5-HY Site THO5-HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW-1000.000KHz VBW:3000.000KHz
Level (dBm) Date: 2024.10.25 Level (dBm) Date: 2024.10.25
13.8] 13.8]
-2.5( -2.5
04 108
350 FCCCLASS-B_AVG_BE 359 FCC CLASS-B(AVG) |CON
Avg . 513 513
67.5 67.5
-83.8 -83.8
1002460 2463.2465.2467.2460.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 19000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
- THO5-HY
Condition : FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition : FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran . FCC RADIO TEST REPORT Report No. : FR491243B

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge)

WIFI 2.4GHz 2400~2483.5MHz
ANT 802.11ax HE20 Full CHO1 2412MHz

ogLevel @Bm) Date: 2024-10-19 oLevel @Bm) Date: 2024-10-19
138 138
2.5 -25
188 188 FCCCLASSBICON
JSOM 4 L\u
Peak 513 513
6.5 7.5
838 838
1002310 2320 2340 2360 2380, 2400. 2420 2440 1001000 1300, 1500 1700,  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOSHY
Condition FCC CLASSB_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBWV1000.000KHz VBW-3000.000KHz RBAV:1000.000KHz VEW:3000.000KHz
Level (dBm) Date: 2024-10-19 Level (dBm) Date: 2024-10-19
138 138
2.5 25
18 188
364 350 FCC CLASS-B(AVG) |CON
Avg. T —
6.5 7.5
838 238
1902310 2320, 2340, 2360, 2380, 2400, 2120, 2440 %5000 1300, 1500, 1700, 1900. 2100 2300,  2500.  2700. 3000
Frequency (MHz) Frequency (MHz)
Site THOS-HY Site THOS-HY
Condition + FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition +FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBWV:1000.000KHz VBW.1.500KHz RBY:1000.000KHz VBW.:1.500KHz

TEL : 886-3-327-0868 Page Number : D2-25 of 71
FAX : 886-3-327-0855
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